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li!l!" CERTIFICATE OF TEST
)

Last Date of Test: January 14, 2014

KMW Communications

Model: AWS RRH

Emissions

Test Description Specification Test Method Pass/Fail
Conducted Output Power FCC 27L:2014 (FCC 2.1046) | ANSI/TIA/EIA-603-C-2004 Pass
Occupied Bandwidth FCC 27L:2014 (FCC 2.1049) | ANSI/TIA/EIA-603-C-2004 Pass
Emissions Mask FCC 27L:2014 (FCC 2.1049) | ANSI/TIA/EIA-603-C-2004 Pass
Spurious Emissions at the Antenna Terminals FCC 27L:2014 (FCC 2.1051) | ANSI/TIA/EIA-603-C-2004 Pass
Field Strength of Spurious Emissions FCC 27L:2014 (FCC 2.1053) | ANSI/TIA/EIA-603-C-2004 Pass
Frequency Stability FCC 27L:2014 (FCC 2.1055) | ANSI/TIA/EIA-603-C-2004 Pass

Deviations From Test Standards

None

Approved By:

Victor Ratinoff, Operations Manager

This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the federal

government of the United States of America.

Product compliance is the responsibility of the client, therefore the tests and equipment modes of operation represented in this
report were agreed upon by the client, prior to testing. This Report may only be duplicated in its entirety. The results of this test
pertain only to the sample(s) tested. The specific description is noted in each of the individual sections of the test report supporting

this certificate of test.

Report No. KMWC0048 Rev. 1
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NVLAP Lab Code: 200676-0
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Revision
Number

Description

Date

Page Number

01

Configuration updated to change DC
power cable to unshielded

3-11-2014

Barometric Pressure

The recorded barometric pressure has been normalized to sea level.

Report No. KMWC0048 Rev. 1
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EMC AUTHORIZATIONS

REV 2012.05.24

United States

FCC - Designated by the FCC as a Telecommunications Certification Body (TCB). Certification chambers, Open Area Test Sites, and
conducted measurement facilities are listed with the FCC.

A2LA - Accredited by A2LA to ISO / IEC Guide 65 as a product certifier. This allows Northwest EMC to certify transmitters to FCC
and IC specifications.

NVLAP - Each laboratory is accredited by NVLAP to ISO 17025

Canada

IC - Recognized by Industry Canada as a Certification Body (CB). Certification chambers and Open Area Test Sites are filed with IC.

European Union

European Commission — Validated by the European Commission as a Conformity Assessment Body (CAB) under the EMC
directive and as a Notified Body under the R&TTE Directive.

Australia/New Zealand

ACMA - Recognized by ACMA as a CAB for the acceptance of test data.

Korea

KCC / RRA - Recognized by KCC’s RRA as a CAB for the acceptance of test data.

Japan

VCCI - Associate Member of the VCCI. Conducted and radiated measurement facilities are registered.

Taiwan

B SMI — Recognized by BSMI as a CAB for the acceptance of test data.
NCC - Recognized by NCC as a CAB for the acceptance of test data.

Singapore

IDA — Recognized by IDA as a CAB for the acceptance of test data.

Hong Kong

OFTA — Recognized by OFTA as a CAB for the acceptance of test data.

Vietnam

MIC - Recognized by MIC as a CAB for the acceptance of test data.

Russia

GOST - Accredited by Certinform VNIINMASH, CERTINFO, SAMTES, and Federal CHEC to perform EMC and Hygienic testing for
Information Technology products to GOST standards.

SCOPE

For details on the Scopes of our Accreditations, please visit:
http://www.nwemc.com/accreditations/

Report No. KMWC0048 Rev. 1 4/165
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Measurement Uncertainty

i“w MEASUREMENT UNCERTAINTY
i

REV 2013.03.8

When a measurement is made, the result will be different from the true or theoretically correct value. The
difference is the result of tolerances in the measurement system that cannot be completely eliminated. To the
extent that technology allows us, it has been our aim to minimize this error. Measurement uncertainty is a
statistical expression of measurement error qualified by a probability distribution.

A measurement uncertainty estimation has been performed for each test per our internal quality document WP
342. The estimation is used to compare the measured result with its "true" or theoret ically correct value. The
expanded measurement uncertainty (K=2)for each test isli sted below. Our measurement data m eets or
exceeds the measurement uncertainty requirements of the applicable specification; therefore, the test data can
be compared directly to the specification limit to determine compliance. The calculations for estimating
measurement uncertainty are based upon ETSI TR 100 028 (or CISPR 16-4-1 as applicable), and are available
upon request.

The following table represents the Measurement Uncertainty (MU) budgets for each of the tests that may be
contained in this report.

Test + MU -MU
Frequency Accuracy (Hz) 0.12 -0.01
Amplitude Accuracy (dB) 0.49 -0.49
Conducted Power (dB) 0.41 -0.41
Radiated Power via Substitution (dB) 0.69 -0.68
Temperature (degrees C) 0.81 -0.81
Humidity (% RH) 2.89 -2.89
Field Strength (dB) 3.80 -3.80
AC Powerline Conducted Emissions (dB) 2.94 -2.94

Report No. KMWC0048 Rev. 1 5/165
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REV 2013.06.28

Oregon California New York Minnesota Washington
Labs EV01-12 Labs OC01-13 Labs NY01-04 Labs MNO1-08 Labs NC01-05,SU02,SU07
22975 NW Evergreen Pkwy (41 Tesla 4939 Jordan Rd. 9349 W Broadway Ave. 19201 120" Ave. NE
Hillsboro, OR 97124 Irvine, CA 92618 Elbridge, NY 13060 Brooklyn Park, MN 55445 | Bothell, WA 98011
(503) 844-4066 (949) 861-8918 (315) 685-0796 (763) 425-2281 (425) 984-6600
vccl

A-0108 ‘A-OOZQ ‘A-01 09 ‘A-01 10

Industry Canada
2834D-1, 2834D-2 ‘ 2834B-1, 2834B-2, 2834B-3 ‘ ‘ 2834E-1 ‘ 2834C-1

NVLAP

NVLAP Lab Code: 200630-0 ‘ NVLAP Lab Code: 200676-0 ‘ NVLAP Lab Code: 200761-0

Report No. KMWC0048 Rev. 1

‘ NVLAP Lab Code: 200881-0

‘ NVLAP Lab Code: 200629-0
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WTD 12.5.23

Client and Equipment Under Test (EUT) Information

Company Name: KMW Communications
Address: 1818 E. Orangethorpe Ave
City, State, Zip: Fullerton, CA 92831

Test Requested By: Edward Lee

Model: AWS RRH

First Date of Test: January 13, 2014

Last Date of Test: January 14, 2014

Receipt Date of Samples: January 13, 2014
Equipment Design Stage: Production

Equipment Condition: No Damage

Information Provided by the Party Requesting the Test

Functional Description of the EUT (Equipment Under Test):

The KMW AWS RRH is a 60W LTE transceiver operating in the 2110 MHz - 2155 MHz AWS band and
supporting 5 MHz, 10 MHz, 15 MHz, and 20 MHz channel bandwidths.

Testing Objective:

To demonstrate compliance to FCC Part 27 requirements.

Report No. KMWC0048 Rev. 1 71165
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Configuration KMWCO0048- 1

CONFIGURATIONS

Software/Firmware Running during test

Description Version

RRH 250 GUI R21684M

EUT

Description Manufacturer Model/Part Number Serial Number
AWS RRH KMW Communications AWS RRH U365000113

Peripherals in test setup boundary

Description Manufacturer Model/Part Number Serial Number
Reliability Analyzer KMW Communications COBRA NONE

Remote Laptop Sony SVS15113FXB 275546003000190
Power Sensor Agilent E9300A MY41499318
Power Divider None None None
Attenuator Aeroflex 49-30-43 None
Attenuator Fairview SA3N5W-20 None

DC Power Supply HP 6574A US36340150
Cables

Cable Type Shield | Length (m) | Ferrite | Connection 1 Connection 2
RF Cable1 Yes 3.0m No AWS RRH Attenuator

RF Cable2 Yes 3.0m No AWS RRH Attenuator

Lan Cable No 1.8m No Reliability Analyzer Remote Laptop
Optic Cable No 5.0m No Cobra AWS RRH

DC Power Cable No 5.0m No AWS RRH DC Power Supply
AC Cable No 1.8m No Reliability Analyzer AC Mains

AC Cable No 1.8m No Power Meter AC Mains

TX Monitor Cable (x2) No 3.0m No TX Monitor Port Unterminated
RX Monitor Cable (x4) No 3.0m No RX Monitor Port Unterminated
AISG Cable No 10.0m No AISG Port Unterminated
ALM Cable No 10.0m No ALM Port Unterminated
RX Cable (x2) No 3.0m No RX Port Unterminated

PA = Cable is permanently attached to the device. Shielding and/or presence of ferrite may be unknown.

Report No. KMWC0048 Rev. 1
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Equipment Modifications

;!iilimi‘ MODIFICATIONS
O

ltem | Date Test Modification Note Disposition of EUT
Conducted Tested as No EMI suppression EUT remained at
1 01/13/2014 | Output delivered to devices were added or Northwest EMC
Power Test Station. modified during this test. following the test.
Occupied Tested as No EMI suppression EUT remained at
2 01/13/2014 Bandwidth delivered to devices were added or Northwest EMC
Test Station. modified during this test. following the test.
Emissions Tested as No EMI suppression EUT remained at
3 01/13/2014 Mask delivered to devices were added or Northwest EMC
Test Station. modified during this test. following the test.
Eﬁﬁ;‘;gﬁs at Tegted as No !EMI suppression EUT remained at
4 01/13/2014 delivered to devices were added or Northwest EMC
the Antenna . o X ; .
. Test Station. modified during this test. following the test.
Terminals
Frequency Tested as No EMI suppression EUT remained at
5 01/13/2014 Stability delivered to devices were added or Northwest EMC
Test Station. modified during this test. following the test.
Field .
Tested as No EMI suppression .
6 | 01/14/2014 ggﬁgg& Of | deliveredto | devices were added or fv‘;';efo“rfse:f;;'”g
Emissions Test Station. modified during this test. '

Report No. KMWC0048 Rev. 1
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Signal Generator Agilent E8257D TGU 2/1/2012 36
Power Sensor Agilent E4412A SQE 4/11/2012 24
Power Meter Hewlett Packard E4418A SPA 4/11/2012 24
Spectrum Analyzer Agilent E4440A AFA 6/15/2012 24

TEST DESCRIPTION

The peak output power was measured with the EUT set to low, medium and high transmit frequencies. The measurement was
made using a direct connection between the RF output of the EUT and a spectrum analyzer. Prior to making the measuremens,
the setup and attenuator was calibrated using a signal generator and a power meter. Measurements were taken with RMS
average detector and the Channel Power function on the analyzer.

Report No. KMWC0048 Rev. 1 10/165
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EUT:|AWS RRH

Work Order: [KMWC0048

Serial Number: |U365000113

Date:|01/13/14

Customer: [KMW Communications

Temperature: [23.4°C

Attendees: [Edward Lee

Humidity:{42%

Project: |None

Barometric Pres.:|1012

Tested by:[Jaemi Suh

Power:[48VDC

Job Site:|OC10

[TEST SPECIFICATIONS

Test Method

FCC 27L:2014

|ANSI/TIA/EIA-603-C-2004

COMMENTS

Power Level Settings: 60W. Reference level offset: 30dB Attenuator + 20 dB Attenuator + 10dB Attenuator + Power Divider (3dB) + Cable Loss (1.5dB) = 64.5dB. Limit is determined at the time of licensing. Limit of

1640 W EIRP takes into account of the antenna structure at the time of installation.

DEVIATIONS FROM TEST STANDARD

None
Configuration # 1
Signature
Measured Power
(W) Limit Result
Port A
LTE 5M
Low Channel, 2112.5 MHz 60.09 See Comments Pass
Mid Channel, 2132.5 MHz 60.18 See Comments Pass
High Channel, 2152.5 MHz 60.33 See Comments Pass
Multi Channel, 4FA, 2112.5, 2122.5, 2132.5, 2152.5 MHz 60.41 See Comments Pass
LTE 10M
Low Channel, 2115 MHz 60.38 See Comments Pass
Mid Channel, 2132.5 MHz 60.27 See Comments Pass
High Channel, 2150 MHz 60.73 See Comments Pass
Multi Channel, 4FA, 2115, 2125, 2135, 2150 MHz 60.98 See Comments Pass
LTE 156M
Low Channel, 2117.5 MHz 60.3 See Comments Pass
Mid Channel, 2132.5 MHz 60.7 See Comments Pass
High Channel, 2147.5 MHz 60.66 See Comments Pass
Multi Channel, 2FA, 2117.5, 2147.5 MHz 60.8 See Comments Pass
LTE 20M
Low Channel, 2120 MHz 60.58 See Comments Pass
Mid Channel, 2132.5 MHz 60.54 See Comments Pass
High Channel, 2145 MHz 60.68 See Comments Pass
Multi Channel, 2FA, 2120, 2145 MHz 60.41 See Comments Pass
Port B
LTE 5M
Low Channel, 2112.5 MHz 60.69 See Comments Pass
Mid Channel, 2132.5 MHz 60.21 See Comments Pass
High Channel, 2152.5 MHz 61.8 See Comments Pass
Multi Channel, 4FA, 2112.5, 2122.5, 2132.5, 2152.5 MHz 60.39 See Comments Pass
LTE 10M
Low Channel, 2115 MHz 60.34 See Comments Pass
Mid Channel, 2132.5 MHz 61.17 See Comments Pass
High Channel, 2150 MHz 60.95 See Comments Pass
Multi Channel, 4FA, 2115, 2125, 2135, 2150 MHz 60.11 See Comments Pass
LTE 156M
Low Channel, 2117.5 MHz 60.43 See Comments Pass
Mid Channel, 2132.5 MHz 60.4 See Comments Pass
High Channel, 2147.5 MHz 60.6 See Comments Pass
Multi Channel, 2FA, 2117.5, 2147.5 MHz 60.19 See Comments Pass
LTE 20M
Low Channel, 2120 MHz 60.51 See Comments Pass
Mid Channel, 2132.5 MHz 60.75 See Comments Pass
High Channel, 2145 MHz 60.34 See Comments Pass
Multi Channel, 2FA, 2120, 2145 MHz 60 See Comments Pass
Report No. KMWC0048 Rev. 1 11/165
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Port A, LTE 5M, Low Channel
Measured Power

(WATTS) Limit Result
[ | [ | [ 60.09 [ See Comments | Pass

. Agilent @9 45:38 Jan 18, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

6.9 W /5.0000 MHz 12.02 pH/Hz

Port A, LTE 5M, Mid Channel
Measured Power

(W) Limit Result
[ | [ | | 60.18 [ See Comments Pass
< Agilent @9 47:.58 Jan 18, 2014 R T

Channel Power Power Spectral Density

60.18 W /5.0000 MHz 12.84 pH/Hz

Report No. KMWC0048 Rev. 1 12/165
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Port A, LTE 5M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.33 [ See Comments | Pass

. Agilent @9 5@:06 Jan 19, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.33 W /5.0000 MHz 12.07 pH/Hz

Port A, LTE 5M, Multi Channel
Measured Power

(W) Limit Result
[ | [ | | 60.41 [ See Comments Pass

Agilent @9 53:34 Jan 18, 26814 R T

#Atten 6

#UBH 6 MHz

Channel Power Power Spectral Density

60.41 W /50.0000 MHz 1.208 pH/Hz

Report No. KMWC0048 Rev. 1
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XMit 2013.08.15

Port A, LTE 10M, Low Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.38 [ See Comments | Pass

. Agilent 1@ 20:84 Jan 19, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.38 W /15.0000 MHz 4.026 pH/Hz

Port A, LTE 10M, Mid Channel
Measured Power

(W) Limit Result
[ | [ | | 60.27 [ See Comments Pass
= Agilent 1@ 19:88 Jan 18, 2014 R T

! #Atten 6 dB

Channel Power Power Spectral Density

60.27 W /15.0000 MHz 4018 pHW/Hz

Report No. KMWC0048 Rev. 1
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XMit 2013.08.15

Port A, LTE 10M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.73 [ See Comments | Pass

. Agilent 1@1? 39 Jan 18, 2614 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.73 W /15.0000 MHz 4.049 pH/Hz

Port A, LTE 10M, Multi Channel
Measured Power

(W) Limit Result
| | [ | | 60.98 [ See Comments Pass
= Agilent 1@ @1:16 Jan 18, 2614 R T

#Atten 6 dB

# I|.|I El I-'l

Channel Power Power Spectral Density

60.98 W /50.0000 MHz 1.220 pH/Hz

Report No. KMWC0048 Rev. 1

15/165



NORTHWEST i
EM Egiliim CONDUCTED OUTPUT POWER

XMit 2013.08.15

Port A, LTE 15M, Low Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.3 [ See Comments | Pass

. Agilent 1@ 22:55 Jan 18, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.30 W /20.0000 MHz 3.015 pH/H=z

Port A, LTE 15M, Mid Channel
Measured Power

(W) Limit Result
| | [ | | 60.7 [ See Comments Pass
= Agilent 1@ 24:58 Jan 18, 2014 R T

! #Atten 6 dB

# I|.|I El I-'l

Channel Power Power Spectral Density

60.70 W /20.0000 MHz 3.035 pHW/Hz

Report No. KMWC0048 Rev. 1
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Port A, LTE 15M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.66 [ See Comments | Pass

. Agilent 1@ 25:49 Jan 18, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.66 W /20.0000 MHz 3.033 pH/Hz

Port A, LTE 15M, Multi Channel
Measured Power

(W) Limit Result
| | [ | | 60.8 [ See Comments Pass
= Agilent 1@ 3411 Jan 18, 2614 R T

#Atten 6 dB

Channel Power Power Spectral Density

60.80 W /50.0000 MHz 1.216 pH/Hz

Report No. KMWC0048 Rev. 1
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Port A, LTE 20M, Low Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.58 [ See Comments | Pass

. Agilent 1@ 41:84 Jan 18, 2814 R T

#Atten G dB

Channel Power Power Spectral Density

60.58 W /25.0000 MHz 2.423 pH/Hz

Port A, LTE 20M, Mid Channel
Measured Power

(W) Limit Result
[ | [ | | 60.54 [ See Comments Pass

4% Agilent 1@ 42:83 Jan 18, 2814 R T

#Atten 5 dB

#JBM

Channel Power Power Spectral Density

60.54 W /25.0000 MHz 2.422 pH/Hz

Report No. KMWC0048 Rev. 1
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Port A, LTE 20M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.68 [ See Comments | Pass

. Agilent 1@ 43:87 Jan 18, 2814 R T

#Atten G dB

Channel Power Power Spectral Density

60.68 W /25.0000 MHz 2.427 pH/Hz

Port A, LTE 20M, Multi Channel
Measured Power

(W) Limit Result
[ | [ | | 60.41 [ See Comments Pass
= Agilent 1@ 5588 Jan 18, 2614 R T

#Atten 6 dB

# I|.|I El I-'l

Channel Power Power Spectral Density

60.41 W /50.0000 MHz 1.208 pH/Hz

Report No. KMWC0048 Rev. 1
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CONDUCTED OUTPUT POWER

Port B, LTE 5M, Low Channel

Measured Power

. Agilent @9 52:58 Jan 16, 2814

 #Atten 6 dB

Channel Power

60.69 W /5.0000 MHz

(W) Limit Result
[ | [ [ 60.69 [ See Comments | Pass
iy R T

Power Spectral Density

12.14 pH/Hz

Port B, LTE 5M, Mid Channel

Measured Power

(W) Limit Result
[ | [ | 60.21 [ See Comments Pass
% Agilent @9'53 50 Jan 1@, 2814 R T

BH

Channel Power

60.21 W /5.0000 MHz

Report No. KMWC0048 Rev. 1

Power Spectral Density

12.84 pW/Hz
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XMit 2013.08.15

Port B, LTE 5M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 61.8 [ See Comments | Pass

. Agilent @9 54:48 Jan 18, 2814 R T

 #Atten 6 dB

Channel Power

6180 W /5.0000 MHz

Power Spectral Density

12.36 pH/Hz

Port B, LTE 5M, Multi Channel
Measured Power

(W) Limit Result
| | [ | | 60.39 [ See Comments Pass
5 Agilent @9 56:47 Jan 18, 2614 R T

Channel Power

60.39 W /50.0000 MHz

Power Spectral Density

1.208 pH/Hz

Report No. KMWC0048 Rev. 1
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Port B, LTE 10M, Low Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.34 [ See Comments | Pass
¥ Agilent 19:13:18 Jan 18, 26014 R T

C, Inc
 #Atten 6 dB

Channel Power Power Spectral Density

60.34 W /15.0000 MHz 4023 pH/Hz

Port B, LTE 10M, Mid Channel
Measured Power

(W) Limit Result
[ | [ | | 61.17 [ See Comments Pass
35 Agilent 10:09:21 Jan 18, 2814 R T

Channel Power Power Spectral Density

6117 W /15.0000 MHz 4078 pH/Hz

Report No. KMWC0048 Rev. 1 22/165
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Port B, LTE 10M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.95 [ See Comments | Pass

. Agilent 1@14 48 Jan 18, 2614 R T

 #Atten 6 dB

Channel Power Power Spectral Density

6095 W /15.0000 MHz 4.063 pH/Hz

Port B, LTE 10M, Multi Channel
Measured Power

(W) Limit Result
[ | [ | | 60.11 [ See Comments Pass
= Agilent 1@ @83:22 Jan 18, 2614 R T

#Atten 6 dB

# I|.|I El I-'l

Channel Power Power Spectral Density

60.11 W /50.0000 MHz 1.202 pH/Hz

Report No. KMWC0048 Rev. 1
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Port B, LTE 15M, Low Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.43 [ See Comments | Pass

. Agilent 1@ 30:31 Jan 189, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.43 W /20.0000 MHz 3.021 pH/H=z

Port B, LTE 15M, Mid Channel
Measured Power

(W) Limit Result
[ | [ | | 60.4 [ See Comments Pass

#5 Agilent 1[-’] 29:15 Jan 18, 2014 R T

~ #Atten & dB

Channel Power Power Spectral Density

60.40 W /20.0000 MHz 3.020 pHW/Hz

Report No. KMWC0048 Rev. 1
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Port B, LTE 15M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.6 [ See Comments | Pass

. Agilent 1@ 27:46 Jan 18, 2814 R T

 #Atten 6 dB

Channel Power Power Spectral Density

60.60 W /20.0000 MHz 3.030 pH/Hz

Port B, LTE 15M, Multi Channel
Measured Power
(W) Limit Result

[ | [ | | 60.19 [ See Comments Pass

#5 Agilent 11 B2:19 Jan 18, 2614 R T

Channel Power Power Spectral Density

60.19 W /50.0000 MHz 1.204 pH/Hz

Report No. KMWC0048 Rev. 1 25/165
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CONDUCTED OUTPUT POWER

Port B, LTE 20M, Low Channel

Measured Power

. Agilent 1@ 46:18 Jan 16, 2814

#Atten G dB

Channel Power

60.51 W /25.0000 MHz

(W) Limit Result
[ | [ [ 60.51 [ See Comments | Pass
iy R T

Power Spectral Density

2.420 pH/Hz

Port B, LTE 20M, Mid Channel

Measured Power

(W) Limit Result
[ | [ | 60.75 [ See Comments Pass
R T

# Agilent 1@ 47:38  Jan 18, 2614

Channel Power

60.75 W /25.0000 MHz

Report No. KMWC0048 Rev. 1

Power Spectral Density

2.430 pH/Hz
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Port B, LTE 20M, High Channel
Measured Power

(W) Limit Result
[ | [ | [ 60.34 [ See Comments | Pass

. Agilent 1@ 51:87 Jan 18, 2814 R T

#Atten G dB

Channel Power Power Spectral Density

60.34 W /25.0000 MHz 2.414 pH/Hz

Port B, LTE 20M, Multi Channel
Measured Power
(W) Limit

Result

[ I [ ] | 60 [ See Comments

Pass

% Agilent 19:52:59 Jan 18, 2614 R T

#BH 6

Channel Power Power Spectral Density

60.00 W /50.0000 MHz 1.200 pH/Hz

Report No. KMWC0048 Rev. 1
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

N
!I!J!! OCCUPIED BANDWIDTH

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Power Sensor Agilent E4412A SQE 4/11/2012 24
Power Meter Hewlett Packard E4418A SPA 4/11/2012 24
Signal Generator Agilent E8257D TGU 2/1/2012 36
Spectrum Analyzer Agilent E4440A AFA 6/15/2012 24

TEST DESCRIPTION

The carrier’s -26 dB occupied bandwidth was measured. The plot was taken to show the occupied bandwidth is contained within
the allowable transmit band.

A direct connection was made between the EUT and a spectrum analyzer. The occupied bandwidth was measured using the
Occupied Bandwidth function of the spectrum analyzer.

The occupied bandwidth was measured with the EUT configured in the modes called out in the data sheets.
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EUT:(AWS RRH Work Order: [KMWC0048
Serial Number: |U365000113 Date:|01/13/14
Customer: [KMW Communications Temperature: [24.23°C
Attendees: |Edward Lee Humidity:{41%
Project: |None Barometric Pres.:|1012
Tested by:|Jaemi Suh Power:[48 VDC Job Site:|OC10
[TEST SPECIFICATIONS Test Method
FCC 27L:2014 IANSI/TIA/EIA-GOS-C-2004
COMMENTS
Power Level Settings: 60W.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Value Limit Result
PORT A
LTE 5M
Low Channel 4.702 MHz N/A N/A
Mid Channel 4.704 MHz N/A N/A
High Channel 4.718 MHz N/A N/A
LTE 10M
Low Channel 9.142 MHz N/A N/A
Mid Channel 9.226 MHz N/A N/A
High Channel 9.263 MHz N/A N/A
LTE 15M
Low Channel 13.813 MHz N/A N/A
Mid Channel 13.850 MHz N/A N/A
High Channel 13.811 MHz N/A N/A
LTE 20M
Low Channel 18.356 MHz N/A N/A
Mid Channel 18.453 MHz N/A N/A
High Channel 18.431 MHz N/A N/A
PORT B
LTE 5M
Low Channel 4.609 MHz N/A N/A
Mid Channel 4.644 MHz N/A N/A
High Channel 4.640 MHz N/A N/A
LTE 10M
Low Channel 9.330 MHz N/A N/A
Mid Channel 9.221 MHz N/A N/A
High Channel 9.216 MHz N/A N/A
LTE 15M
Low Channel 13.846 MHz N/A N/A
Mid Channel 13.805 MHz N/A N/A
High Channel 13.818 MHz N/A N/A
LTE 20M
Low Channel 18.439 MHz N/A N/A
Mid Channel 18.291 MHz N/A N/A
High Channel 18.343 MHz N/A N/A
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PORT A, LTE 5M, Low Channel

Value

Limit

I I I I

[ 4702MHz ]| N/A

3 Agilent 15 23139 Jan 18, 2614

#Atten 18 dB

R T

|I|||||k'||q| -\r b|II|, T*JH |~'l|’||||"“,'r1 i .w 'I H | |J by MH:. JWI'H Jr 4{ i I'Hw?

\
Pvg l'w'b i IIW M\ ‘rJuLf' i

1 GHz
VBH 918 kHz

Occupied Bandwidth
4.4846 MHz

Transmit Free¢ Error
% B Banduidth

Occ BH £ Pwr
% dB

PORT A, LTE 5M, Mid Channel

Value

Limit

Result

[ [ [ [

[ 4704 MHz | N/A

[

N/A

[

4% Agilent 15 54:83  Jan 18, 26814
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YEW 918 kHz

Occupied Bandwidth
4.4837 MHz
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® dB Bandwidth
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PORT A, LTE 5M, High Channel

Value Limit

] | | [ 4718 MHz | N/A

3 Agilent 15:54:32 Jan 18, 2814 R T

#Atten 18 dB
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Bl

Occupied Bandwidth
4.4227 MHz

VYEW 918 kHz

Transmit Free¢ Error
% B Banduidth

PORT A, LTE 10M, Low Channel

Value Limit

Result

[ I [ | [ 9142 MHz | N/A

[ N/A |

- Agilent 15:52:84 Jan 18, 2614 R T

#Atten 18 dE

|
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BH 156 kHz YEH 1.5 MHz

Occupied Bandwidth Occ BH % Puwr
8.9065 MHz x dB

Transmit Freq Error
® dB Bandwidth
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EMC; OCCUPIED BANDWIDTH

PORT A, LTE 10M, Mid Channel

Value Limit Result

[ I [ | [ 9226 MHz_| NA | NA ]

Agllent 15 52 38 Jan 18, 2014 R T

#Atten 18 dB

‘?“u#h H’u‘ iJ M F ||h|{||| I“[Iﬂ \|Wl'ﬂ|"1lll IMH'IJr W IH,~'|'|'.I||F[|H| J”||{|1||‘\[|ﬂlliﬁ JL% |."

YEW 1.5 MHz

Occupied Bandwidth Occ BH % Pwr
8.8895 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT A, LTE 10M, High Channel

Value Limit Result

| [ l [ 9.263 MHz | N/A [ N/A |

& Aglleni 15 53:85 Jan 18, 2014 R T

#Atten 16 4B
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YEH 1.5 MHz

Occupied Bandwidth Occ BH % Pur
8.7933 MHz x dB

Transmit Freq Error
® dB Bandwidth
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EMC; OCCUPIED BANDWIDTH

PORT A, LTE 15M, Low Channel

Value Limit Result

[ | I ] [ 13.813 MHz | N/A [ N/A |

Agllent 15 49 58 Jan 18, 2014 R T

#Atten 18 dB
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Occupied Bandwidth
13.2982 MHz

Transmit Free¢ Error
% B Banduidth

PORT A, LTE 15M, Mid Channel

Value Limit Result

[ [ | ] [ 13.850 MHz | N/A [ N/A |

#5 Agilent 15 5@:56 Jan 18, 2014 R T

#Atten 10 dB

"!”'J Juﬂ i i wv*"*'ill“elﬁ' e '1('“#4 Lk st fm*’“/""ﬂ"*\u"ﬁ
|

VEH 1.8 MHz

Occupied Bandwidth Occ BW % Pur
13.2660 MHz x dB

Transmit Freq Error
® ¢dB Bandwidth

Report No. KMWC0048 Rev. 1 33/165



NO RTHWE@T E i!ii!“ XMit 2013.08.15

EMC; OCCUPIED BANDWIDTH

PORT A, LTE 15M, High Channel

Value Limit Result

| [ | [ 13811 MHz | N/A [ N/A |

3 Agilent 1551 13 Jan 18, 2014 R T

#Atten 18 dB
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YEW 1.8 MHz

Uccupled Bandwldth Occ BH % Pwr
13.374b6 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT A, LTE 20M, Low Channel

Value Limit Result

[ [ | ] [ 18.356 MHz | N/A [ N/A |

4 Agilent 15 48:47 Jan 18, 2014 R T

#Atten 10 dB
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UBH 2.4 MHz

Occupied Bandwidth Occ BW % Pur
17.8776 MHz x dB

Transmit Freq Error -44.16
® ¢dB Bandwidth 1
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EMC; OCCUPIED BANDWIDTH

PORT A, LTE 20M, Mid Channel

Value Limit Result

[ I [ | [ 18453 MHz_| NA | NA ]

Agllent 15 4? 5? Jan 18, 2014 R T

#Atten 18 dB
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5 BH 24 YEW 2.4 MHz

Occupied Bandwidth Occ BH % Pwr
17.6168 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT A, LTE 20M, High Channel

Value Limit Result

[ I [ | [ 18.431 MHz | N/A [ N/A |

lent 15 47:25 Jan 18, 2014 R T

#Atten 10 dB
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|
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i
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VEH 2.4 MHz Sweep 1.2
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17.7875 MHz x dB

Transmit Freq Error
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PORT B, LTE 5M, Low Channel

Value Limit Result

| [ | [ 4609 MHz | N/A [ N/A |

3 Agilent 1531 31 Jan 18, 2014 R T

#Atten 18 dB
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Uccupled Bandwidth Occ BH % Pwr
4.4798 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT B, LTE 5M, Mid Channel

Value Limit Result

[ I | ] [ 4644 MHz | N/A | N/A |

4 Agilent 15 3387 Jan 18, 2014 R T

#Atten 18 dB
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EMC; OCCUPIED BANDWIDTH

PORT B, LTE 5M, High Channel

Value Limit Result

| [ | [ 4640 MHz | N/A [ N/A |

3 Agilent 1535@? Jan 16, 2014 R T

#Atten 18 dB

r\l' il il "H‘*‘*\fﬁf'““" Lt 1

Uccupled Bandwidth Occ BH % Pwr
4.4556 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT B, LTE 10M, Low Channel

Value Limit Result

[ [ | ] [ 9330 MHz | N/A [ N/A |

% Agilent 15:39:22 Jan 18, 2014 R T

#Atten 18 dB
e W VA S 1fu”| S
T
r

'Hi‘
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VEH 1.5 MHz pl.9
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8.9228 MHz x dB

Transmit Freq Error
® ¢dB Bandwidth
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EMC; OCCUPIED BANDWIDTH

PORT B, LTE 10M, Mid Channel

Value Limit Result

| [ | [ 9221 MHz | N/A [ N/A |

3 Agilent 154@23 Jan 16, 2014 R T

#Atten 18 dB

AU fi \“'!f”{’v f WFW ’f b i nﬂ \{ 'ﬁ '!qﬁ"W 'W
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I
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YEW 1.5 MHz

Occupied Bandwidth Occ BH % Pwr
8.8603 MHz ® dB

Transmit Free¢ Error
% B Banduidth

PORT B, LTE 10M, High Channel

Value Limit Result

[ I | ] [ 9216 MHz | N/A | N/A |

3% Agilent 15 41:29 Jan 18, 2014 R T

#Atten 10 dB
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VEH 1.5 MHz

Uccupled Bandx-ndth Occ BW % Pur
8.8569 MHz x dB

Transmit Freq Error
® ¢dB Bandwidth
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PORT B, LTE 15M, Low Channel

Value

Limit

Result

I I I I

[ 13.846 MHz | N/A [

N/A

3 Agilent 15 42:31 Jan 18, 26814

#Atten 18 dB

R T
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YEW 1.8 MHz
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13.3251 MHz
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ep 1.8

Occ BH £ Pwr
% dB

PORT B, LTE 15M, Mid Channel

Value

Limit

Result

[ 13.805 MHz | N/A [

N/A

[

[ [ [ [
s Agilent 15:43:09 Jan 10, 2014

#Atten 10 dB
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PORT B, LTE 15M, High Channel

Value Limit Result

[ | I ] [ 13.818 MHz | N/A [ N/A |

ilent 15:43:52 Jan 18, 2014 R T
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W - VBM 1.8 MHz

Occupied Bandmdth Occ BH % Pwr
13.4581 MHz ® dB

Transmit Free¢ Error
% B Banduidth

|
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PORT B, LTE 20M, Low Channel

Value Limit Result

[ I [ | [ 18.439 MHz | N/A [ N/A |

R T

#Atten 16 dB
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UBH 2.4 MHz

Occupied Bandwidth Occ BH % Pur
17.6615 MHz x dB

Transmit Freq Error
% dB Banduidth

Report No. KMWC0048 Rev. 1

40/165



OCCUPIED BANDWIDTH

NORTHWEST iigli!ii!“
EMGY

XMit 2013.08.15

PORT B, LTE 20M, Mid Channel

Value

Limit

Result

I I I I

[ 18.291 MHz | N/A [

N/A

3 Agilent 15 453:16 Jan 18, 2614

#Atten 18 dB

R T
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VBH 2.4 MHz

Occupied Bandwidth
17.7045 MHz

Transmit Free¢ Error
% B Banduidth

l

Occ BH £ Pwr
% dB

|hl.‘u|||, lﬁlh Il

PORT B, LTE 20M, High Channel

Value

Limit

Result

[ [ [ [

[ 18343 MHz | N/A [

N/A

[

3 Agilent 15 45:51 Jan 18, 2014

#Htten 10 dB
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VBH 2.4 MHz

Occupied Bandwidth
17.5969 MHz

Transmit Freq Error  51.994
% dB Bandwidth
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

i
!Iﬁ“ EMISSION MASK

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Signal Generator Agilent E8257D TGU 2/1/2012 36
Power Sensor Hewlett Packard 8481 SQP 4/11/2012 24
Power Meter Hewlett Packard E4418A SPA 4/11/2012 24
Chamber, Temperature/Humidity | Cincinnati Sub Zero (CSZ) ZPHS-32-3.5-SCT/AC TBE NCR 0
Spectrum Analyzer Agilent E4446A AAY 2/22/2013 24

TEST DESCRIPTION

The Emissions Mask was measured following the guidance in 3GPP TS36.104 V12.2.0 Table 6.6.3.1-6. Testing was done to the
lower and upper band edges according to the standard.

A spectrum analyzer was used to measure the emission mask. A spectrum analyzer channel power function using as RMS
Average detector with no video filtering was used with an integration bandwidth equal to that called out in the table.
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EUT:|AWS RRH Work Order: [KMWC0048
Serial Number:|U365000113 Date:{01/13/14
Customer: [KMW Communications Temperature: |23.4°C
Attendees: [Edward Lee Humidity:{42%
Project: [None Barometric Pres.:[1012
Tested by:|Jaemi Suh Power: [48VDC Job Site:{OC10
TEST SPECIFICATIONS Test Method
FCC 27L:2014 JANSI/TIA/EIA-603-C-2004

COMMENTS

Power Level Settings: 60W

DEVIATIONS FROM TEST STANDARD

None
Configuration # 1
Signature
Value Limit Result
Port A
LTE 5M
Single Carrier
Left Band Edge 2109.95 MHz -25.54 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -37.06 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.24 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -27.34 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -35.93 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -28.43 dBm -13 dBm Pass
Multi Carrier
Left Band Edge 2109.95 MHz -31.24 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -35.61 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.48 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -31.27 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -34.56 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -27.29 dBm -13 dBm Pass
LTE 10M
Single Carrier
Left Band Edge 2109.95 MHz -30.37 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -36.32 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.18 dBm -13 dBm Pass
Right Band Edge 2155.06 MHz -32.30 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -36.38 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -28.68 dBm -13 dBm Pass
Multi Carrier
Left Band Edge 2109.95 MHz -33.40 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -35.30 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.09 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -32.07 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -33.87 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -26.19 dBm -13 dBm Pass
LTE 15M
Single Carrier
Left Band Edge 2109.95 MHz -34.11 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -35.91 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.31 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -32.39 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -35.18 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -28.25 dBm -13 dBm Pass
Multi Carrier
Left Band Edge 2109.95 MHz -33.30 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -34.16 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.36 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -31.61 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -34.76 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -27.70 dBm -13 dBm Pass
LTE 20M
Single Carrier
Left Band Edge 2109.95 MHz -34.52 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -36.35 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.37 dBm -13 dBm Pass
Right Band Edge 2155.06 MHz -33.53 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -35.58 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -28.81 dBm -13 dBm Pass
Multi Carrier
Left Band Edge 2109.95 MHz -34.02 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -35.85 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.40 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -33.22 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -35.86 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -27.06 dBm -13 dBm Pass
Port B
LTE 5M
Single Carrier
Left Band Edge 2109.95 MHz -25.81 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -36.40 dBm -14 dBm Pass
Left Band Edge 2099.5 MHz -30.08 dBm -13 dBm Pass
Right Band Edge 2155.06 MHz -25.72 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -35.22 dBm -14 dBm Pass
Right Band Edge 2165.05 MHz -26.53 dBm -13 dBm Pass
Multi Carrier
Left Band Edge 2109.95 MHz -31.31 dBm -7 dBm Pass
Left Band Edge 2104.95 MHz -35.51 dBm 14 dBm Pass
Left Band Edge 2099.5 MHz -30.31 dBm -13 dBm Pass
Right Band Edge 2155.05 MHz -31.48 dBm -7 dBm Pass
Right Band Edge 2160.05 MHz -34.04 dBm -7 dBm Pass
Right Band Edge 2165.05 MHz -25.14 dBm -13 dBm Pass
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LTE 10M
Single Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz
Multi Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz
LTE 15M
Single Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz
Multi Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz
LTE 20M
Single Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz
Multi Carrier
Left Band Edge 2109.95 MHz
Left Band Edge 2104.95 MHz
Left Band Edge 2099.5 MHz
Right Band Edge 2155.05 MHz
Right Band Edge 2160.05 MHz
Right Band Edge 2165.05 MHz

Report No. KMWC0048 Rev. 1

-28.20 dBm
-35.44 dBm
-30.14 dBm
-32.07 dBm
-35.42 dBm
-26.81 dBm

-33.11 dBm
-36.27 dBm
-30.33 dBm
-33.31 dBm
-34.71 dBm
-25.18 dBm

-33.69 dBm
-36.13 dBm
-30.35 dBm
-32.02 dBm
-35.09 dBm
-27.19 dBm

-33.65 dBm
-35.64 dBm
-30.12 dBm
-32.84 dBm
-34.39 dBm
-25.39 dBm

-33.07 dBm
-36.81 dBm
-30.26 dBm
-33.90 dBm
-36.00 dBm
-25.98 dBm

-34.33 dBm
-35.69 dBm
-30.28 dBm
-33.51 dBm
-33.72 dBm
-25.23 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm

-7 dBm
-14 dBm
-13 dBm
-7 dBm
-14 dBm
-13 dBm
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Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass



N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 5M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | [ | [ -2554dBm | -7dBm | Pass
3 Agilent 14 1@:26 Jan 18, 2814 R T

.: j \.",l| ||||IFJ’1'\||| l}lulf'"ﬁ"uﬂﬂf ﬁi'f“”r\'ﬂllrl”"ﬁ 'a‘ilH Nrm'ﬂﬂu ‘M P‘]H il I]"' ﬁ"'u["w‘ﬂ '1 lﬂwr"] |'F"||p'lllﬂ|l’rlf1'|' 'hlﬂ I"LII'|'4Pr\rIII".M‘Iﬂ"ulpithpﬁﬂnll

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-25.54 dBm /100.0000 kHz -75.54 dBm/Hz

Port A, LTE 5M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
| [ | | -37.06dBm [ -14dBm | Pass
< Agilent 14 11:13 Jan 18, 2014 R T

'IHI\*"I.\|r""1'hllhIJr"n"N\I\.,ﬁ['“""ﬂ"”u ‘

#\BH 15 kHz

Channel Power Power Spectral Density

-37.86 dBm /100.0000 kHz -87.06 dBm/Hz
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 5M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.24dBm [ -13dBm | Pass
5 Agilent 14:11:54  Jan 18, 2014 R T

#Htten @ dB

1I'|

#UBH 156 kHz
Channel Power Power Spectral Density

-380.24 dBm /1.0000 MHz -388.24 dBm/Hz

Port A, LTE 5M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
I | [ I [ 2734dBm | __7dBm Pass
5 Agilent 14 23:54 Jan 18, 2614 R T

#Atten @ dB

it W ‘F.Iﬂﬂ” ﬂ‘ q”ﬁ-;\ﬂﬁ FH"L1~|]’1I||\[JH||“|- \r T 1I”"‘“‘fl|lﬁh ;qv {tﬂr FH \’ﬂilﬂl‘flihluiﬂlbn \'pl "\'f i ﬂmuiip.h

#YBH 15 kHz

Channel Power Power Spectral Density

-27.34 dBm /100.0000 kHz -77.34 dBm/Hz
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 5M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -35.93dBm | -14dBm | Pass
3 Agilent 14 23:15 Jan 18, 26814 R T

‘ l f‘n" '"f““ L"q\[ f'#',l‘ HWH‘W \leq .','"U IFI"r1ih"\'v1|.'HFJh""1'1F"['-'lII",|r""|’~""'i\r\'h\Hr.h"‘r.lwl'llr' ‘b1'rlﬂ'f‘|||'|"'lr|l|1“+l|- f F‘|Ur||HL|iIh'il~rLJ"""‘f1lur'

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-35.93 dBm /100.08000 kHz -85.93 dBm/Hz

Port A, LTE 5M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | | -2843dBm [ -13dBm | Pass
- Agilent 14 26:84 Jan 18, 2014 R T

#Atten @ dB

T I'| i ”rM l'”nll' |H ”|' il 1‘ [ Malh 3 )
IM[,{H{ Jh\’”l\"ﬁ'“ i\h HFW f 1]\ ”| ||\ h h\ HM \f,i|'h||,l,| J H i r ,J”IJF il 'fllr\ ‘|| I”H “ Wf f.“ \'\,I

#\/BW 158 kHz

Channel Power Power Spectral Density

-28.43 dBm /1.0000 MHz -88.43 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 5M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | | -3124dBm [ -7dBm | Pass
2 Agilent 14 B9:41 Jan 18, 2814 R T

#Atten B B

F'II le IW 'H ‘I ||\|II'|'|,|1'\J’|,\ " iy r'|||‘1ﬁ|q}'li II]1l“}"lww’#ll.‘r"ll\vmLﬁﬂ'\hlhillll\*lﬁ.II"LJ]WIll'llll'nywmllﬁrﬁl'lllnj. "\[Jlll.1flll|.'l"'\w1"'|l|'i'1l;1|||*,'al|,1'|‘”"l\|

#BH 15 kHz Sweep 194.5 ! n
Channel Power Power Spectral Density

-31.24 dBm /100.08000 kHz -81.24 dBm/Hz

Port A, LTE 5M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | | -3561dBm [ -14dBm | Pass
i Agilent 14 69:13 Jan 16, 2614 R T

#Atten @ dB

L L T

#YBH 15 kHz

Channel Power Power Spectral Density

-35.61 dBm /100.0000 kHz -85.61 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 5M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
| [ | [ -3048dBm | -13dBm | Pass
3 Agilent 14 @842 Jan 189, 2614 R T

1 hﬁl'll [ 1 I J |||||||!,||h ”, |||||.lfm| . h"'||"|i P 11 Hrl"‘l
H” \ ||w mq rm a,q! ”H“lilu r\H,Mul i autl nqir'

#\BH 1358 kHz

Channel Power Power Spectral Density

-30.48 dBm /1.0008 MHz -380.48 dBm/Hz

Port A, LTE 5M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -3127dBm [ -7dBm Pass
Agilent 14 32 44 Jan 1@, 2614 R T

g' ‘\ | HrI"\‘l"'“IF|h'"i""f"’“lllﬁ\‘”*‘w’rlf '~’|li,1f\l,‘ik~|1p“' 'H?"ﬂ{ f'uL ‘\ i “ﬂ ﬂf,n"! 'ﬂ ”'\'l“' ‘ i 'ﬂﬂf ﬁl 0 |' ‘!,IH“'I‘W h!’ I 1F"|r‘1r’L|i"\"nﬂl,|'|"J\ i‘r"‘.

#Y/BH 15 kHz

Channel Power Power Spectral Density

-31.27 dBm /100.8000 kHz -81.27 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 5M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -3456 dBm | -14dBm | Pass
35 Agilent 14:31:53 Jan 18, 2014 R T

#Htten @ dB

,lan ||p|} .ﬂ f m' | Lfl i M’ A H hig ﬂ|hm [1 “\ i i) “\ ]P q\ hfq ‘ﬂ l Pl ﬁ.]wlln[n#. M{M\" .ﬁ\r I JFL J"‘|| ﬁ"lll

#\/BH 15 kHz

Channel Power Power Spectral Density

-34.56 dBm /100.0000 kHz -84.56 dBm/Hz

14]

i

i il *1""*';“' ,ul u,

Port A, LTE 5M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit

Result

[ I [ l [ 2729dBm | -13dBm

[

Pass

H Agllent14 31:26 Jan 18, 2014 R T

#Htten @ dB

; 'WrI‘lr\’Wuv"-lrfﬁ!'lrr} | ’|'

#\BH 158 kHz

Channel Power Power Spectral Density

-27.29 dBm /1.8000 MHz -87.29 dBm/Hz

Report No. KMWC0048 Rev. 1
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 10M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ -3037dBm | -7dBm | Pass
3 Agilent 14 @3:50 Jan 18, 2614 R T

T Y AP i "|' I.' Wl IIII L “ T
il / m*ﬁ'nr”.\'ﬁ»-HWﬂhﬁ,“pmi; '““*""‘”"F‘u‘*" Tw 1|' “ 'yn' |F ’ ~h“ﬁu’~1uﬁ| M “m'u Jim' \'1”\ ‘f' 1“ u.\

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-380.37 dBm /100.0000 kHz -80.37 dBm/Hz

Port A, LTE 10M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result

I l [ | [ -36.32dBm | -14dBm | __ Pass

% Agilent 14:04:17 Jan 10, 2014 R T

#Atten B dB

Tk i -li; 1 L Ill,h‘.,;‘ "“rj T |
.p‘t'*f‘f il 'H,'IIMI u"'lﬂ W’W \h‘h“ﬁ' i T i rﬁ“\'uw Gk W

#\BH 15 kHz

Channel Power Power Spectral Density

-36.32 dBm /100.0000 kHz -86.32 dBm/Hz

Report No. KMWC0048 Rev. 1 51/165



NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 10M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
| [ | [ -30.18dBm | -13dBm | Pass
3 Agilent 14 @3:19 Jan 18, 2614 R T

#\BH 1358 kHz

Channel Power Power Spectral Density

-30.18 dBm /1.0008 MHz -380.18 dBm/Hz

Port A, LTE 10M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -32.30dBm [ -7dBm Pass
5 Agilent 14 35:23 Jan 16, 2814 R T

#Htten @ dB

#\VBW 15 kHz

Channel Power Power Spectral Density

-32.30 dBm /100.0000 kHz -82.30 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 10M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -36.38dBm [ -14dBm | Pass
5 Agilent 14:39:22 Jan 18, 2014 R T

#Htten @ dB

l|| |i1’n'lrt|wfﬂ |I4|IJ ||I|||r w|\|Ir|!r|)||.|w|'1,a\ IIIi I N ) '|J\'qur'""WM'i['lﬂhdnl1|r‘|"~ﬂ'1“"|"J"n'i“‘|""‘fW|f"\

#BH 15 kHz Sweep 19
Channel Power Power Spectral Density

-36.38 dBm /100.0000 kHz -86.38 dBm/Hz

r||\|H||'| "'ﬂw II'""ur'ﬂlulhr\r"r|~.'r'|

Port A, LTE 10M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit

Result

[ I [ l [ 2868dBm | -13dBm

[

Pass

3% Agilent 14 37113 Jan 18, 2014 R T

#Atten B dB

i '*"’“""h’"”"""r‘.""*"n'1*""".'”v’*""l-*'\"""'i'1“'”r'*'\“a"*"ﬂ'ﬂ”'r'"‘f ""."'-"'.\”w”m[':""‘H\|"l‘“4“'“a"Ji"1*'h*|J“'l*'{W'ff'*"'f“#" i

#JBH 158 kHz

Channel Power Power Spectral Density

-28.68 dBm /1.8000 MHz -88.68 dBm/Hz

Report No. KMWC0048 Rev. 1

7a’*‘!hf\'”"’“'tflﬂ'ﬁ
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 10M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | [ | [ -3340dBm | -7dBm | Pass
Agilent 14 B3:06 Jan 19, 2814 R T

#Atten B B

#\MEBW 15 kHz Sweep 19
Channel Power Power Spectral Density

-33.40 dBm /100.0000 kHz -83.480 dBm/Hz

Port A, LTE 10M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result

I l [ | [ -3530dBm | _-14dBm | __ Pass

s Agilent 14:02:35 Jan 18, 2014 R T

#Atten @ dB

i U'I'V]u“ HH\'WIH' "'|*'I|H|"}"\.1 Fvnfl }’ Hr\|m|{»,',"u,|ﬂu W‘ i 'u \‘W i i I h'i ) "‘F"hh \Wnl] *[I ‘f'n 'ﬂl‘ﬁ H’“”lfwhmIlI'FHHM

#Y/BH 15 kHz Sweep 194

Channel Power Power Spectral Density

-35.3@ dBm /100.8000 kHz -85.30 dBm/Hz

Report No. KMWC0048 Rev. 1 54/165



EMISSION MASK

EmviCll

XMit 2013.08.15

Port A, LTE 10M, Multi Carrier, Left Band Edge 2099.5 MHz

Limit Result

I I I I

[ -30.09dBm | -13dBm | Pass

3 Agilent 13:53:27 Jan 18, 2014

#Htten @ dB

R T

. "'”[”I'I'h“ [ﬁw yi IH”W] H’ 1"’11'""!\ "fi" lrilq i \Mﬂ Iflhﬂr fﬂfﬂu.fuﬁ“ n\,\\} i I\Mf 'W d{;- |||||1||I|h|”’| I‘MM“ W *h\ﬂI_.1‘i"-«“f.lﬂlq\“lfrll".lll‘q. |Jﬂ.l

#\BH 1358 kHz

Channel Power

-30.89 dBm /1.0000 MHz

Power Spectral Density

-30.89 dBm/Hz

Port A, LTE 10M, Multi Carrier, Right Band Edge 2155.05 MHz

Limit Result
I I [ | [ 3207dBm | -7dBm Pass
5 Agilent 14 48:39 Jan 18, 2614 R T

#Atten @ dB

GHz
#WBH 15 kH=z

Channel Power

-32.087 dBm /100.0000 kHz

Report No. KMWC0048 Rev. 1

Sweep 194

Power Spectral Density

-82.07 dBm/Hz

55/165



NORTHWEST Sl -
EMCIH  evssovws

Port A, LTE 10M, Multi Carrier, Right Band Edge 2160.05 MHz

Vvalue Limit Result
I | | I [ -3387dBm | -14dBm_ | Pass

% Agilent 14:40:15 Jan 10, 2014 R T

#Htten @ dB

I' i AL mll m Il'. ol i th e it I|'|,!,'|
'|'| M'lllﬂ,' ||’I|’|.[|II"HI|#~ w "l'f 1|||1|P'IIU |'J *'Vli |,.5'H| l||rf i .j{ H"ﬂ |!H t-‘rlﬁﬁllﬁl‘#ll‘[rllll’ﬂf\[’ﬁw “ 1|iﬂ|~‘ﬂr | '

A e GHz
#\MEBW 15 kHz Sweep 194,

Channel Power Power Spectral Density

-33.87 dBm /100.0000 kHz -83.87 dBm/Hz

Port A, LTE 10M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result

I [ [ l [ 2619dBm | -13dBm | _ Pass

5 Agilent 14:41:12  Jan 18, 2814 R T

#\/BW 158 kHz

Channel Power Power Spectral Density

-26.19 dBm /1.0000 MHz -86.19 dBm/Hz
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 15M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ -3411dBm | -7dBm | Pass
3 Agilent 13 2@:44  Jan 18, 2814 R T

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-34.11 dBm /100.98000 kHz -84.11 dBm/Hz

Port A, LTE 15M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | [ -3591dBm [ -14dBm | Pass
Agilent 13 51:27 Jan 1@, 2814 R T

#Htten @ dB

"'ru'ﬂﬂ'l‘-\N'i"\lllﬁ‘\i!rw]h’r{ﬂlllir'lvurMr'r' "hh'|'|r1l\]f1\I“{r‘mlf'r‘l'ﬁ'l,a'f \'n'lﬂu I"||H Hw Uﬂm'lﬂl \l"'"i "“'" i U ”{mﬁ'w ]Wui

#\VBW 15 kHz

Channel Power Power Spectral Density

-35.91 dBm /100.8000 kHz -85.91 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 15M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.31dBm [ -13dBm | Pass

3 Agilent 13 22:85 Jan 18, 26814 R T

#Atten B B

|!J\|.IIH"'H.H|F” ’.1#9“".\4,] i

#\BH 1358 kHz

Channel Power Power Spectral Density

-380.31 dBm /1.0008 MHz -388.31 dBm/Hz

Port A, LTE 15M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -32.39dBm [ -7dBm Pass

# Agilent 14 43:29 Jan 1@, 2814 R T

#Htten @ dB

|.,a lf ﬁﬂ,"“w "]f "’l,' ,“””.ﬂ J q’) h“" “ﬂr'rlﬂ.ﬁf“f '\ MH'IHI h4f||| [Iﬁ‘lﬂjw |,ﬂ|'w-'“|#l'll'1iﬂr|‘1l I, |'Hl'J\"‘r*JIl"{"“‘\'i"u"i“ﬂ‘f

#\VBW 15 kHz

Channel Power Power Spectral Density

-32.39 dBm /100.8000 kHz -82.39 dBm/Hz

Report No. KMWC0048 Rev. 1
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 15M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -3518dBm [ -14dBm | Pass
5 Agilent 14:43:68 Jan 18, 2014 R T

#Htten @ dB

!‘”’ }'Hf'ﬁ”wﬂ b MW ¥ }\“""H A “'M/‘ i"h\”ﬂh'h it '*\f“""‘ '/'” "\,\' i

#BH 15 kHz Sweep 19
Channel Power Power Spectral Density

-35.18 dBm /100.0000 kHz -85.18 dBm/Hz

Port A, LTE 15M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | | -2825dBm [ -13dBm | Pass
e Agllent 14 42:33 Jan 18, 2814 R T

#Htten @ dB

) F"“H'fql ["'HH“"”W ”,'Hﬂ"."hr“Ww”\wi"“"m"\r}w""‘”’“{h"1“F |,'rt 1“ ﬂ‘{ i “h"l\'iwlﬂ', l"'“ WL J\H\’l’ﬁ" “ﬁq','| w\ l'1ll\"\ﬁ"r"”fw'J

5 MHz

«UBH 158 kHz
Channel Power Power Spectral Density

-28.25 dBm /1.8080 MHz -88.25 dBm/Hz
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 15M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | | -3330dBm [ -7dBm | Pass
5 Agilent 13:49:35 Jan 18, 2014 R T

#Htten @ dB

#BH 15 kHz
Channel Power Power Spectral Density

-33.30 dBm /100.9000 kHz -83.380 dBm/Hz

Port A, LTE 15M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | | -34.16dBm [ -14dBm | Pass
# Agilent 13 47:43 Jan 18, 2014 R T

#Atten B dB

#\BH 15 kHz

Channel Power Power Spectral Density

-34.16 dBm /100.0000 kHz -84.16 dBm/Hz
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 15M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
| [ | [ -30.36dBm | -13dBm | Pass
3 Agilent 13 49:87  Jan 18, 2614 R T

#UBH 156 kHz
Channel Power Power Spectral Density

-30.36 dBm /1.0008 MHz -380.36 dBm/Hz

Port A, LTE 15M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
| I [ | [ 3161dBm | _-7dBm Pass
e Agllent 14 44:21 Jan 18, 2614 R T

#Atten B dB

\“ﬂ "' h \'“" “'f'*r\”[u”" i “r‘f* i ‘L“*P"“'ﬂ*ﬁ l,"'\w' i i!lﬂv'y\r* "ﬂ"ﬁh m'wu"u" i ;'1 o i ||,., lnh"{h i Wﬁ;‘nﬂ\ o

H:

#\BH 15 kHz
Channel Power Power Spectral Density

-31.61 dBm /100.8000 kHz -81.61 dBm/Hz
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NORTHWEST Sl
EMCIH  evssovws

XMit 2013.08.15

Port A, LTE 15M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -3476dBm | -14dBm | Pass

= Agilent 14:44:44 Jan 18, 2814 R T
1 AC, Inc

#Htten @ dB

it

kHz
#YBH 15 kHz Sweep 19 ts)

Channel Power Power Spectral Density

-34.76 dBm /100.0000 kHz -84.76 dBm/Hz

Port A, LTE 15M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result

I [ [ l [ 27.70dBm | -13dBm | _ Pass

i Agilent 14:45:11 Jan 18, 2014 R T
C. Inc

#Atten @ dB

#WBH 156 kHz

Channel Power Power Spectral Density

-27.70 dBm /1.0000 MHz -87.70 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port A, LTE 20M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | | -3452dBm [ -7dBm | Pass
2 Agilent 13 45:41 Jan 18, 2814 R T

#Atten B B

#BH 15 kHz Sweep 194.5
Channel Power Power Spectral Density

-34.52 dBm /100.0000 kHz -84.52 dBm/Hz

Port A, LTE 20M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit

Result

[ I [ I [ 3635dBm | -14 dBm

[

Pass

i Agilent 13:46:15 Jan 10, 2014 R T

#Atten @ dB

"f’r‘”«”i“' gy |‘“| f P“l“'\h{ w’lﬁ Wy HIWNW'\,'\\;#* " \"| "*'5nn"!.'\|""hH1\'u,‘|Wﬂ,ﬁqlr\',;u"’"

#YBH 15 kHz : 1¢

Channel Power Power Spectral Density

-36.35 dBm /100.0000 kHz -86.35 dBm/Hz

Report No. KMWC0048 Rev. 1

.,Iqlﬂ. i "'f‘ﬁ'l '1\11'[1'-1%"1'!' rqﬁ! !
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NORTHWEST Sl -
EMCIH  evssovws

Port A, LTE 20M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.37dBm [ -13dBm | Pass
35 Agilent 13:44:33 Jan 18, 2014 R T

#Htten @ dB

II’H\'NUWIkullI\Uﬁ‘”hll"\nﬂﬂln

#UBH 156 kHz
Channel Power Power Spectral Density

-380.37 dBm /1.0008 MHz -388.37 dBm/Hz

Port A, LTE 20M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -33.53dBm | -7dBm Pass
#5 Agilent 14:47:24 Jan 16, 2814 R T

#Htten @ dB

#\VBW 15 kHz

Channel Power Power Spectral Density

-33.53 dBm /100.0000 kHz -83.53 dBm/Hz

Report No. KMWC0048 Rev. 1 64/165



N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 20M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -35.58dBm | -14dBm | Pass
3 Agilent 14 47:84  Jan 18, 2614 R T

||ﬂ|‘|r~'w|| |H1 lmr" b IJPI"J ’ﬂr'ﬁl/"l'u" [11[ 1 |||I “HF‘I# th"“\w it

ik

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-35.58 dBm /100.0000 kHz -85.58 dBm/Hz

Port A, LTE 20M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result

I [ [ l [ 2881dBm | -13dBm | _ Pass

4 Agilent 14 46:36 Jan 18, 2014 R T

#Atten B dB

h |} f f\ {| i J‘f" 1{4;- ﬁrl lr |“LHW ] ||f|||rﬁ.|}|1 WM il r{ ! r1|' I WIN !.'“ ﬂ’ +.| ll,l, i "| |1Ii|| nl‘

#JBH 158 kHz

Channel Power Power Spectral Density

-28.81 dBm /1.8000 MHz -88.81 dBm/Hz

Report No. KMWC0048 Rev. 1 65/165



NDRTHW’E‘B'F XMit 2013.08.15
EMCHI =

Port A, LTE 20M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ -34.02dBm | -7dBm | Pass
3 Agilent 13 40:45  Jan 18, 2814 R T

\ l" f 1ﬁﬂl'dfm!ll{'lll\lirl‘"| \”\qr'ulriﬂ l‘|| f'ﬂl‘ wu'“gﬂ' M Il'n| |'\|l-|||||f'l,4f"|ﬁ J"H 'I‘ln.lmlfl.""q [', i |II]W |||f\'|||'"'|ﬁ|'|'|[ ﬂﬁﬂ |.

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-34.82 dBm /100.0000 kHz -84.82 dBm/Hz

Port A, LTE 20M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
I l [ | [ -3585dBm | _-14dBm | __ Pass

Agilent 13 41:37 Jan 1@, 2814 R T

#HAtten @ dB
—l 4.0
n wi ir 'w w I' 1L I || M i '1'! ||!

#YBH 15 kHz
Channel Power

Power Spectral Density

-35.85 dBm /100.8008 kHz -85.85 dBm/Hz

Report No. KMWC0048 Rev. 1 66/165



N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port A, LTE 20M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | [ | [ -3040dBm [ -13dBm | Pass
Agilent 13 42:09 Jan 18, 2814 R T

#Atten B B

i I’ AT b AR Y

1Hz
#\WEBW 158 kHz Sweep 19 5]

Channel Power Power Spectral Density

-30.40 dBm /1.0008 MHz -390.480 dBm/Hz

Port A, LTE 20M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result

I l [ | [ 33.22dBm | -7dBm Pass

4 Agilent 14:48:14  Jan 18, 2014 R T
west EMC, Inc
#HAtten @ dB

#YBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-33.22 dBm /100.8008 kHz -83.22 dBm/Hz

Report No. KMWC0048 Rev. 1 67/165



NORTHWEST Sl -
EMCIH  evssovws

Port A, LTE 20M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -35.86dBm | -14dBm | Pass
5 Agilent 14:48:53 Jan 18, 2014 R T

#Htten @ dB

L i s A it b JI“'“" f
|| \W 1I|.jr-| 1’{}"' #\1’ WF '}IL '\PI l,'lnlh Ii“l'iil'wl. $illlr[ ']IIL ~r!|n|‘J||||'||)|' ~| Mﬂﬂlw P1|l}|"“ﬂ} W w\ HIH" |\ﬂ'1||||"| l'\l '“IFP 1”" ;M\’ M{ ﬂlu lI| Hﬂh|l|'ﬂ|'ll|”1 |h |'ﬂ|'|r|l l'IﬁH

#BH 15 kHz Sweep 19
Channel Power Power Spectral Density

-35.86 dBm /100.08000 kHz -85.86 dBm/Hz

Port A, LTE 20M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | [ -27.06dBm [ -13dBm | Pass
# Agilent 14:49:55 Jan 18, 2014 R T

#Atten B dB

i [l i i . i1 AR |'|,I |n ki L'I fh
“\”#ﬂ"".'wrlriﬂ |'ﬁ“ﬂrlllll‘r |n|||||Ji \U |f ‘."1|!‘| \W W d’ |'|I||' ww \Wﬂ “P %I’ ! 'yl[}" \fll «WW Hir \w

#JBH 158 kHz

Channel Power Power Spectral Density

-27.06 dBm /1.8000 MHz -87.06 dBm/Hz
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NO F!THWE'BT

EMCH =

XMit 2013.08.15

Port B, LTE 5M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | [ | [ 2581dBm | -7dBm | Pass
Agilent 13 19:45 Jan 18, 2814 R T

#Atten B B

iy |1h'1 I‘l ]l" U

#\MEBW 15 kHz Sweep 19
Channel Power Power Spectral Density

-25.81 dBm /100.0000 kHz -75.81 dBm/Hz

Port B, LTE 5M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | | -36.40dBm [ -14dBm | Pass
Agilent 13 20:14 Jan 18, 2014 R T

#Atten B dB

H'II ,l,l h]!d ‘q"ﬂ i 'u;”.] | f W h[I |\1 rl,n ' 'Jll l’ iy \ i ,H d \W i II| H 1l‘ﬂ'r.'I\|l1'\|IIJrll!\r!‘||‘L'I.Il\|4i'Il‘\l{U]rIJ'llI‘h‘lFlf Hlll~rIhk'1}1']'r"‘l[hIﬂi|’IIF|"1|.I|&’\|'|1F"J\F | NH{-.4'Ilﬂ1rﬁf|r|q|]hl'l|'!| /”"lehlq

#JBW 15 kHz Sweep 194

Channel Power Power Spectral Density

-36.40 dBm /100.0000 kHz -86.40 dBm/Hz

Report No. KMWC0048 Rev. 1
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EMISSION MASK

EmviCll

XMit 2013.08.15

Port B, LTE 5M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
| [ | [ -30.08dBm | -13dBm | Pass
3 Agilent 13 20:46  Jan 18, 2614 R T

#UEW 150 kHz
Channel Power

-30.88 dBm /1.0000 MHz

Power Spectral Density

-30.88 dBm/Hz

Port B, LTE 5M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -2572dBm [  -7dBm Pass

s Agilent 151@ @3 Jan 16, 2614 R T

pﬁ'l' ||l""|'l"| \lﬁ”ﬁl-'qrh'“ N] \H Il M'q(#f ﬂ“"‘pﬂrlllli w ||| WI |I"w‘ || | M I 'U} ||“l}'||| |||Il'h'l

#YBH 15 kHz
Channel Power

-25.72 dBm /100.0000 kHz

Report No. KMWC0048 Rev. 1

hh' Il M ‘\ i WWI Wik If IJI'l|l‘|| "{

Power Spectral Density

-75.72 dBm/Hz
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port B, LTE 5M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -3522dBm | -14dBm | Pass
5 Agilent 15:10:23  Jan 18, 2014 R T

#Htten @ dB

T A "['H' el I\P\ iy \\' kgt

#BH 15 kHz
Channel Power Power Spectral Density

-35.22 dBm /100.0000 kHz -85.22 dBm/Hz

Port B, LTE 5M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | [ -26.53dBm | -13dBm | Pass
#5 Agilent 15 11:29 Jan 18, 2014 R T

#Atten B dB

\n_m" ‘f-ifﬂhuf{gl f”“ l”“"hr' "‘rml i WH‘IF iuwf ||“ “f\wllrh. f~'m H\’flh.im”r“[, \”H“'N "'\"r

#JBH 158 kHz

Channel Power Power Spectral Density

-26.53 dBm /1.0000 MHz -86.53 dBm/Hz

Report No. KMWC0048 Rev. 1 71/165



NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 5M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | [ -3131dBm [ -7dBm | Pass
35 Agilent 13:23:53 Jan 18, 2014 R T

#Htten @ dB

‘fmh-**\r ol Lwl! e VAAGARL PR, "‘"\' Mt R4 "w[““'f"" :

#BH 15 kHz
Channel Power Power Spectral Density

-31.31 dBm /100.0000 kHz -81.31 dBm/Hz

Port B, LTE 5M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | [ -35.51dBm | 14dBm | Pass
#5 Agilent 13 23:22 Jan 18, 2014 R T

#Atten B dB

\4{“ " " h”‘ ' \Hﬁr]'ﬂ'ﬂ .r‘* b I|||l h',"lﬂ"‘f ‘h‘FrhIhlr'i'l'lil “\l'd'l\hL"H 'r,'\f|||1,ﬁ.f!l‘lllﬁ,"vl'fl»""\“"mﬁl }J\}T 1l|"||II.|\["~||’IF""~h| illlﬂl'uil\l \l i|'1’ |r'|||Hh"| I,a,q I III‘

#\BH 15 kHz

Channel Power Power Spectral Density

-35.51 dBm /100.8000 kHz -85.51 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 5M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.31dBm [ -13dBm | Pass
2 Agilent 13 22:32 Jan 19, 2814 R T

#Atten B B

VA gl N T ! i
'hﬁwr h\i’tl‘lir~r\|hh|'ll| WI]FHHH["P IL"".’I"W '||1l|'"' ! 'I"'\ "{'1'|Il.‘lf |I|1r,\|,|~||n\.l|lH IF;’M‘FU q,|'|’i|\ ||4||th’|#th| |IJ’||IVU|M! || "‘allr\H\JNi Jhl'.l

#UBH 156 kHz
Channel Power Power Spectral Density

-380.31 dBm /1.0008 MHz -388.31 dBm/Hz

Port B, LTE 5M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -3148dBm [ -7dBm Pass
- Agilent 15 8916 Jan 18, 2014 R T

#Atten @ dB

#YBH 15 kHz

Channel Power Power Spectral Density

-31.48 dBm /100.0000 kHz -81.48 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
Ei!ii!“ EMISSION MASK

EMGC!

XMit 2013.08.15

Port B, LTE 5M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -34.04dBm | -7dBm | Pass
3 Agilent 15 @8:45 Jan 189, 2614 R T

: 1 5 4"-,1 “|1|,-[|’| lp] |ﬂ'ﬁﬂ '\!rl“lll\h‘ 1‘ l'||”’ I,||| ||/ l\!l,'rwjlu'p h.-|| ﬂ{Mﬂ |||'|| "li'“ \r i ff'flllﬁ ||J' ”\I m Wﬂm‘ ""l|H"pﬂﬁkl'i'\hlﬂﬁ""f

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-34.84 dBm /100.0000 kHz -84.84 dBm/Hz

Port B, LTE 5M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | [ -2514dBm [ -13dBm | Pass
< Agilent 15 88:21 Jan 18, 2014 R T

L \"‘F‘\ e i fl“"\’“ | 1{ gilka’ g \W \\ il Pﬂ G H"m'm"" Hu’ i et \"‘H' i

#JBH 158 kHz

Channel Power Power Spectral Density

-25.14 dBm /1.8000 MHz -85.14 dBm/Hz

Report No. KMWC0048 Rev. 1
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port B, LTE 10M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ 2820dBm | -7dBm | Pass
3 Agilent 13 23122 Jan 18, 26814 R T

M ‘[ M \' Hﬁ h"" Ll i \H i Tk W’r h \“’ﬂj‘ i *~\"ﬁ' v #u'llﬁr'“' I

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-28.20 dBm /100.0000 kHz -78.20 dBm/Hz

Port B, LTE 10M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
| [ | | -3544dBm [ -14dBm | Pass
- Agilent 13 25:55 Jan 1@, 2814 R T

#Htten @ dB

#\/BW 15 kHz

Channel Power Power Spectral Density

-35.44 dBm /100.0000 kHz -85.44 dBm/Hz

Report No. KMWC0048 Rev. 1 75/165



N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port B, LTE 10M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
| [ | [ -30.14dBm | -13dBm | Pass
3 Agilent 13 26:24  Jan 18, 2814 R T

_—.|;=—
—

Lo "f’"""ﬂflf” iy 1"'\ il "’\”-:*pl"“\ﬂf"“'uwhﬁhn'ﬂ"\k"*M/‘Fh“'f"*‘“l'“n'*a'|ll"‘ly“'f'f%~'"\’[*”“ﬂﬂ)”r'“**‘,'”H“l“u i “""“\ \

#UBH 156 kHz
Channel Power Power Spectral Density

-30.14 dBm /1.0008 MHz -380.14 dBm/Hz

Port B, LTE 10M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -3207dBm [ -7dBm Pass
Agilent 15 @4 21 Jan 1@, 2614 R T

#Y/BH 15 kHz

Channel Power Power Spectral Density

-32.87 dBm /100.8000 kHz -82.87 dBm/Hz

Report No. KMWC0048 Rev. 1 76/165



NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 10M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -35.42dBm | -14dBm | Pass
3 Agilent 15 @3:84  Jan 18, 2614 R T

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-35.42 dBm /100.0000 kHz -85.42 dBm/Hz

Port B, LTE 10M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | | -2681dBm [ -13dBm | Pass
- Agilent 15 85:33 Jan 18, 2014 R T

#Atten @ dB

) |\r||| h‘[ﬁ |'||I|"|\ r“,"‘fﬂ y u\f ||'ﬁl|[||r'1|l'||rl|f||ll 1.J!r.l||m M"i f“rﬂ") |'] I. '|I r‘h”ﬂfl‘”"l” ﬂm”ﬁ,l‘d’\ \W' Fll||hl|i"|"|| '|||

#\/BW 158 kHz

Channel Power Power Spectral Density

-26.81 dBm /1.0000 MHz -86.81 dBm/Hz

Report No. KMWC0048 Rev. 1
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port B, LTE 10M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | | -3311dBm [ -7dBm | Pass

Agllent 13 28 @5 Jan 18, 2014 R T

#Htten @ dB

‘Iu, NHJ"H 'iiﬁrnﬂh,fﬁ.”'ﬁ f,”lh t“(“” '1\|"J“'| Iy \| "\’,"|J'r‘fh|“ml||'||\[1 Fll'liﬂlﬂ[l“

#BH 15 kHz
Channel Power Power Spectral Density

-33.11 dBm /100.08000 kHz -83.11 dBm/Hz

Port B, LTE 10M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | | -36.27dBm [ -14dBm | Pass
t 13 2736 Jan 16, 26814 R T

»,w'.."ﬂ{'“'Jw‘**rw"v-u\'w*u-.«w R

#YBH 15 kHz Sweep 19

Channel Power Power Spectral Density

-36.27 dBm /100.0000 kHz -86.27 dBm/Hz

Report No. KMWC0048 Rev. 1 78/165



NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 10M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.33dBm [ -13dBm | Pass
2 Agilent 13 2783 Jan 19, 2014 R T

#Atten B B

At Hf o
\I LIIl"il k Ii ‘,||i| \p“‘I ﬂ'\"ll h1 ‘f\f “Nl,ﬁu "JI' |'||‘||i|’|‘|-'l|I f ’I ||||| fl‘fﬂwh hnML |"‘ w ||,,J|F H{w h|||ﬂ|r||r|'l i Wﬂ‘\ﬂlﬂ"h ||'||.I|||||'||r' II|'- Illhl Ill"lvI

#UBH 156 kHz
Channel Power Power Spectral Density

-30.33 dBm /1.0008 MHz -380.33 dBm/Hz

Port B, LTE 10M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -33.31dBm | -7dBm Pass
# Agilent 15 B3:25 Jan 18, 2014 R T

#Atten B dB

ML'ih'iP"l"*il u'll\'\ lp '|"'\hl\ f"\’ "|‘Ih"r’ i"‘{l'il‘f‘ «" P\I\III "W “‘ |rll'ﬂﬂ1ﬂ 1“‘|"H|II1'r""‘ll"rb‘r"‘[ﬂrllhw "l'i'\|'Nl!'ll'\|'.'kP‘1}l'l(rl‘r\”"ihullﬂq1{

#\BH 15 kHz

Channel Power Power Spectral Density

-33.31 dBm /100.8000 kHz -83.31 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 10M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -34.71dBm | -14dBm | Pass
3 Agilent 15 B2:43 Jan 189, 2614 R T

. I Y M

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-34.71 dBm /100.0000 kHz -84.71 dBm/Hz

b u1I|‘|J|'|l.l|'f11'1’“1'1\”ﬂlflﬁﬂi\wj|i

Port B, LTE 10M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit

Result

| [ I [ 2518dBm | -13 dBm

[

Pass

- Agilent 15 @2:17 Jan 18, 2014 R T

#Atten @ dB

#\/BW 158 kHz

Channel Power Power Spectral Density

-25.18 dBm /1.0000 MHz -85.18 dBm/Hz

Report No. KMWC0048 Rev. 1
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NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 15M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
[ | | | | -3369dBm [ -7dBm | Pass
2 Agilent 13 3@8:80 Jan 189, 2014 R T

#Atten B B

.‘ My Mﬂ” W'I \hlﬂ‘ \F u\

#BH 15 kHz Sweep 194.5 ! n
Channel Power Power Spectral Density

-33.69 dBm /100.08000 kHz -83.69 dBm/Hz

Port B, LTE 15M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
[ | [ | [ -36.13dBm [ -14dBm | Pass
i Agilent 13 3@:24  Jan 16, 2614 R T

#Atten @ dB

'||||r|| 1] |..m|""m VAL 5N|'|" \haf W'{W’“ (U'r'll r“\{'ﬂ "i‘ A r,|| \, N'Whﬂ ' 'I'I1']'F.'|"'"|"\.’|'h|“hr#|b|"'1‘r1\m

#YBH 15 kHz : 11

Channel Power Power Spectral Density

-36.13 dBm /100.0000 kHz -86.13 dBm/Hz

Report No. KMWC0048 Rev. 1
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N D RTHWEIB-'- E i!ii!“ XMit 2013.08.15

EMC EMISSION MASK

Port B, LTE 15M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.35dBm [ -13dBm | Pass
2 Agilent 13 3@:46 Jan 18, 2014 R T

#Atten B B

IE? llﬂw ||1'1uf|| ﬁf |‘fl #\P \lll f" "l'Hll ||I1r\ A whhlﬂllwli '”'I' {”’ u ) LH;\'llp ! .m”Lfl |'i w H R||1’JI| |||hJH l'th“{".lmﬁ|Ir]ﬁ[|\h\i\ IllhllLI"1|b.ll'lJ’|||\Hn|'lhhiilljﬁwrl

#UBH 156 kHz
Channel Power Power Spectral Density

-38.35 dBm /1.0008 MHz -380.35 dBm/Hz

Port B, LTE 15M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -3202dBm [ -7dBm Pass
3% Agilent 14 53:38 Jan 18, 2014 R T

#Atten B dB

' ”“”W || 11‘,!"'“11“” "”\lﬂ r'ﬂ”ﬂ\l‘uu'l "d P H’U {ﬁq Illll‘i ||.-" F'ﬂﬁ"\lh' fH by \\lllfii'l' ” 'IN ’1;1 'J1|"1UI\i ﬂ\f'I'1H'H\h~*""Jh'l’ﬁrlﬂh"'ﬂ'ﬁnilnq

#\BH 15 kHz

Channel Power Power Spectral Density

-32.02 dBm /100.0000 kHz -82.02 dBm/Hz

Report No. KMWC0048 Rev. 1 82/165



NEIF!TF’!WE'BT
ETACH oo

XMit 2013.08.15

Port B, LTE 15M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
[ | | | | -35.09dBm [ -14dBm | Pass
5 Agilent 14:59:58 Jan 18, 2014 R T

#Htten @ dB

“u||||‘|,||| I'Wllﬂl‘ i IHHJ' i flﬂ ihﬂ"{'lﬂil“r"ﬁfl'l ll' U"“HM"'UML H H |\ v"’ ||||’I|' ﬂ \b \r'd

#\/BH 15 kHz Sweep 19¢

e lw |
Py

1Illll ]

! Wl
il

Channel Power Power Spectral Density

-35.89 dBm /100.0000 kHz -85.89 dBm/Hz

Port B, LTE 15M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit

Result

[ I [ l [ 27.19dBm | 13 dBm

[

Pass

5 Agilent 15 B0:34 Jan 18, 2014 R T

#Atten @ dB

r,1

| ) Vn"vf" W \|\|\.|I\~['|VHI, I“‘n'p'r‘y \”’M{

#\/BW 158 kHz

[If'ﬂ‘l‘“ *’r IWI ml"' wf'ﬂi'\w”\liilliﬁl'\'lﬂ Jph"‘”ﬂl“'\ '"l[u""'f]r"i“\ |' A \'\Wu"lr 'lf‘}rﬁiil,l ||“|4

Channel Power Power Spectral Density

-27.19 dBm /1.0000 MHz -87.19 dBm/Hz
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Port B, LTE 15M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | | -33.65dBm | -7dBm | Pass
3 Agilent 13 32:52 Jan 18, 26814 R T

icn Wk i'|| i '“f'“ﬂ'\f iy W Yy lrp' T“'\"'r i T“ et '4{'
| |

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-33.65 dBm /100.08000 kHz -83.65 dBm/Hz

! LJJ,J“liﬂu lﬂ" u|{ I'Fq |||| |

Port B, LTE 15M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
| [ | | -3564dBm | -14dBm | Pass
< Agilent 13 32:18 Jan 18, 2014 R T

#\BH 15 kHz

Channel Power Power Spectral Density

-35.64 dBm /100.0000 kHz -85.64 dBm/Hz
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Port B, LTE 15M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.12dBm [ -13dBm | Pass
5 Agilent 13:31:56  Jan 18, 2014 R T

#Htten @ dB

) '\F"ﬂh'l o m) f wlm qr\" flI\'\I'l’,‘i'ﬂ'q']\\ ﬂm M'l\l |“+ r~1fﬂwl lh"”'H\M“r'ﬂﬁw'l/\’“““ L{HM W" L|\| W\H‘

#\BH 1358 kHz

il 1rl"rt""'?'r I\IUF"LI.!IHF!"#«

Channel Power Power Spectral Density

-380.12 dBm /1.0008 MHz -388.12 dBm/Hz

Port B, LTE 15M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit

Result

[ I [ | [ 3284dBm | -7dBm

Pass

5 Agilent 14 58:36 Jan 18, 2014 R T

#Atten @ dB

JdE
]

2.0 ) PHH ”,1 ] W.‘ﬂ! \’H ot ! \l

#YBH 15 kHz

Channel Power Power Spectral Density

-32.84 dBm /100.0000 kHz -82.84 dBm/Hz
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Port B, LTE 15M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -34.39dBm | -14dBm | Pass
3 Agilent 14 28:13 Jan 18, 26814 R T

H W‘ 'ﬁa‘"'ﬁ" flﬂr 'I,"ljnl ol u d[ fﬁul“l‘.h ﬂ"* \H\ Ir‘h'y'f‘i ﬂ\\h\f"ﬂ i ur'#Jﬁu"M'Hu'nﬂl("f Ilul'ilﬂ,’\"”{m'““ﬁ- |‘|i I""1|||||,u'ﬁl”|| r'q{‘"r.'\' 1f|

#BH 15 kHz
Channel Power

-34.39 dBm /100.0000 kHz

p 194

Power Spectral Density

-84.39 dBm/Hz

Port B, LTE 15M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
| [ | [ -25.39dBm | -13dBm | Pass
< Agilent 14 57:45 Jan 18, 2014 R T

i) ra”u,'ﬁ*".ﬂ\ M\“‘ﬁ n’”“\H ﬂl\l‘ l'l“*ﬂ' ‘f"'; My i *‘u” \'”l!{‘ﬂ hy r'1ﬂ~|'*ﬁ” W '1(

#\BH 156 kHz
Channel Power

-25.39 dBm /1.8000 MHz
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Power Spectral Density

-85.39 dBm/Hz
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Port B, LTE 20M, Single Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ -33.07dBm | -7dBm | Pass
3 Agilent 13 353185 Jan 18, 26814 R T

'r..."I||." ki b i l| #,.,f WA, .hll, A i h|h' y Fﬂl‘llﬂ e
Y i | i “'!"f o i i

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-33.87 dBm /100.0000 kHz -83.87 dBm/Hz

Port B, LTE 20M, Single Carrier, Left Band Edge 2104.95 MHz

Value Limit Result
I l [ | [ 3681dBm | -14dBm | _ Pass

3% Agilent 13 35:36 Jan 18, 2014 R T

#Atten B dB

I|ii

#\BH 15 kHz

Channel Power Power Spectral Density

-36.81 dBm /100.8000 kHz -86.81 dBm/Hz
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EMC EMISSION MASK

Port B, LTE 20M, Single Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.26dBm [ -13dBm | Pass
35 Agilent 13:36:16 Jan 18, 2014 R T

#Htten @ dB

] 'J|;1r " q{" ‘Nl'" “‘\“ I “ﬁ i i |‘4'” A .H 'l"""l“q"ﬂ\'ﬂ"‘ﬂﬂ”u'ﬁl\lﬁfﬂ rﬁ'ﬂlnfi\’hi|"|'~|{v#(.|\FH'HWWW ‘\l 1

#UBH 156 kHz
Channel Power Power Spectral Density

-30.26 dBm /1.0008 MHz -380.26 dBm/Hz

Port B, LTE 20M, Single Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
I l [ | [ -33.90dBm | -7 dBm Pass
- Agilent 14 55:19 Jan 18, 2614 R T

#Atten @ dB

#YBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-33.90 dBm /100.0000 kHz -83.90 dBm/Hz
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EMC EMISSION MASK

Port B, LTE 20M, Single Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -36.00dBm | -14dBm | Pass
3 Agilent 14 25:46 Jan 18, 26814 R T

il "ﬂ' "4[! i 4"' Ay N‘f ) “‘“Mﬁ A |{| Ll Il\ U m f\'| |H 'W"\T rﬂﬁ' W 'U"I o ‘ll ity M e

#BH 15 kHz Sweep 194
Channel Power Power Spectral Density

-36.00 dBm /100.0000 kHz -86.800 dBm/Hz

Port B, LTE 20M, Single Carrier, Right Band Edge 2165.05 MHz

Value Limit Result

| [ | | -2598dBm [ -13dBm | Pass

s Agilent 14 56:21 Jan 18, 2014 R T

#BH 150 kHz

Channel Power Power Spectral Density

-25.98 dBm /1.0000 MHz -85.98 dBm/Hz
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Port B, LTE 20M, Multi Carrier, Left Band Edge 2109.95 MHz

Value Limit Result
| [ | [ -34.33dBm | -7dBm | Pass
3 Agilent 13 39:19 Jan 18, 26814 R T

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-34.33 dBm /100.0000 kHz -84.33 dBm/Hz

Port B, LTE 20M, Multi Carrier, Left Band Edge 2104.95 MHz

Value Limit Result

I l [ | [ -3569dBm | _-14dBm | __ Pass

# Agilent 13:36:36 Jan 10, 2014 R T

#Atten B dB

“n‘"‘ﬂhﬁ I|||' H’ "l(l'\""“‘Irl Fl'“.-'lw mﬂl"r ﬁ |".] tdlﬁh'l'r M\""M' W |I'||'n J\\\ o hlwl Hr1J{|"I.-!i\|'i(|IIJ’.;.-J"r]rl“r'l'l”lﬂ

#\BH 15 kHz

Channel Power Power Spectral Density

-35.69 dBm /100.0000 kHz -85.69 dBm/Hz
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EMC EMISSION MASK

Port B, LTE 20M, Multi Carrier, Left Band Edge 2099.5 MHz

Value Limit Result
[ | | | | -30.28dBm [ -13dBm | Pass
5 Agilent 13:38:11 Jan 18, 2014 R T

#Htten @ dB

i | ' '|""|"\ i ’f"." \l' ng F’.f[['.di{l'llllﬁllllﬂ .-'r*r-*|F|lqlq\Hﬁifﬂ "i "l“']' |'|f| t|"l1| pﬂ p]"u" l'f |"|I|MI|W*"!,'|M 1||H|" ! m

#UBH 156 kHz
Channel Power Power Spectral Density

-30.28 dBm /1.0008 MHz -380.28 dBm/Hz

Port B, LTE 20M, Multi Carrier, Right Band Edge 2155.05 MHz

Value Limit Result
[ | [ | [ -3351dBm [ -7dBm Pass
- Agilent 14 54:85 Jan 18, 2014 R T

#Atten @ dB

W{m i 'ﬂle”| \[‘M M e #lhk"‘ Fl'f"llhﬁlﬁ J hllf lI\IH |i|i|‘|w.|i',',1rﬂ'pi||| hﬂ!“”, i qL I“W \p ’“ p,:!I,'4lUq'\,lI*H'|‘|rIhlallh,-.'l}\|,1ﬁ[‘wr

#YBH 15 kHz Sweep 194,

Channel Power Power Spectral Density

-33.51 dBm /100.0000 kHz -83.51 dBm/Hz
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Port B, LTE 20M, Multi Carrier, Right Band Edge 2160.05 MHz

Value Limit Result
| [ | [ -33.72dBm | -14dBm | Pass
3 Agilent 14 23118 Jan 18, 26814 R T

[‘Lf" if'“"f‘-.IFl,wu‘hilh‘\i‘|'|"""H‘-"l'Fﬂ'lq']r"\b'-lk'ﬁk,'\”\ I,'"'!fJI'|,H\"'I‘IV\[\’HL|!r!pﬁ|"i""h’1"\r‘|q~|’ 1|r|'\'ll|l'rI1II '||

#UBH 15 kHz Sweep 194

Channel Power Power Spectral Density

-33.72 dBm /100.0000 kHz -83.72 dBm/Hz

Port B, LTE 20M, Multi Carrier, Right Band Edge 2165.05 MHz

Value Limit Result
[ | [ | | -2523dBm [ -13dBm | Pass

s Agilent 14 52 44 Jan 18, 2014 R T

#Atten @ dB

i ‘*a"h!\ H"\m" i ||'Ir'fw i i *f".iN“f1;'*‘.\llf""'\r"'f\”'"“ A ﬂ.||'|\r-1'l,-.,m IM 'ﬂfwl“”J Wk '”'“*"~|‘*1"r'\\r"“'r"‘ﬁWﬁ.l

#\/BW 158 kHz

Channel Power Power Spectral Density

-25.23 dBm /1.0000 MHz -85.23 dBm/Hz
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EMC E! SPURIOUS EMISSIONS AT

THE ANTENNA TERMINALS
Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Spectrum Analyzer Agilent E4440A AFA 6/15/2012 24
Power Meter Hewlett Packard E4418A SPA 4/11/2012 24
Power Sensor Agilent E4412A SQE 4/11/2012 24
Signal Generator Agilent E8257D TGU 2/1/2012 36

TEST DESCRIPTION

The spurious RF conducted emissions were measured with the EUT set to low, medium and high transmit frequencies. The
measurements were made using a direct connection between the RF output of the EUT and the spectrum analyzer. The EUT was
transmitting at the data rate(s) listed in the datasheet. For each transmit frequency, the spectrum was scanned throughout the
specified frequency range.
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SPURIOUS EMISSIONS AT THE ANTENNA

TERMINALS

XMit 2013.08.15

EUT:(AWS RRH Work Order: [KMWC0048
Serial Number: |U365000113 Date:|01/13/14
Customer: [KMW Communications Temperature: [23.4°C
Attendees: |Edward Lee Humidity:{42%
Project: |None Barometric Pres.:|1012
Tested by:|Jaemi Suh Power:[48VDC Job Site:|OC10
TEST SPECIFICATIONS Test Method
FCC 27L:2014 |ANSI/TIA/EIA-603-C-2004
COMMENTS
Power Level Settings: 60W.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit Result
Port A
LTE 5M
Low Channel
9 kHz - 150 kHz -39.05 dBm -13 dBm Pass
150 kHz - 30 MHz -38.39 dBm -13 dBm Pass
30 MHz - 1 GHz -31.93 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.70 dBm -13 dBm Pass
Mid Channel
9 kHz - 150 kHz -38.87 dBm -13 dBm Pass
150 kHz - 30 MHz -38.39 dBm -13 dBm Pass
30 MHz - 1 GHz -29.61 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.02 dBm -13 dBm Pass
High Channel
9 kHz - 150 kHz -38.92 dBm -13 dBm Pass
150 kHz - 30 MHz -37.89 dBm -13 dBm Pass
30 MHz - 1 GHz -27.68 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.40 dBm -13 dBm Pass
Multi Channel
9 kHz - 150 kHz -39.06 dBm -13 dBm Pass
150 kHz - 30 MHz -39.04 dBm -13 dBm Pass
30 MHz - 1 GHz -30.35 dBm -13 dBm Pass
1 GHz - 12.75 GHz -16.95 dBm -13 dBm Pass
LTE 10M
Low Channel
9 kHz - 150 kHz -39.88 dBm -13 dBm Pass
150 kHz - 30 MHz -38.61 dBm -13 dBm Pass
30 MHz - 1 GHz -30.46 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.07 dBm -13 dBm Pass
Mid Channel
9 kHz - 150 kHz -39.52 dBm -13 dBm Pass
150 kHz - 30 MHz -37.68 dBm -13 dBm Pass
30 MHz - 1 GHz -30.87 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.40 dBm -13 dBm Pass
High Channel
9 kHz - 150 kHz -39.69 dBm -13 dBm Pass
150 kHz - 30 MHz -38.34 dBm -13 dBm Pass
30 MHz - 1 GHz -30.14 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.75 dBm -13 dBm Pass
Multi Channel
9 kHz - 150 kHz -39.37 dBm -13 dBm Pass
150 kHz - 30 MHz -38.24 dBm -13 dBm Pass
30 MHz - 1 GHz -31.29 dBm -13 dBm Pass
1 GHz - 12.75 GHz -18.28 dBm -13 dBm Pass
LTE 15M
Low Channel
9 kHz - 150 kHz -39.38 dBm -13 dBm Pass
150 kHz - 30 MHz -39.08 dBm -13 dBm Pass
30 MHz - 1 GHz -31.01 dBm -13 dBm Pass
1 GHz - 12.75 GHz -16.62 dBm -13 dBm Pass
Mid Channel
9 kHz - 150 kHz -39.85 dBm -13 dBm Pass
150 kHz - 30 MHz -38.07 dBm -13 dBm Pass
30 MHz - 1 GHz -31.02 dBm -13 dBm Pass
1 GHz - 12.75 GHz -18.36 dBm -13 dBm Pass
High Channel
9 kHz - 150 kHz -39.01 dBm -13 dBm Pass
150 kHz - 30 MHz -38.97 dBm -13 dBm Pass
30 MHz - 1 GHz -31.04 dBm -13 dBm Pass
1 GHz - 12.75 GHz -16.58 dBm -13 dBm Pass
Multi Channel
9 kHz - 150 kHz -40.49 dBm -13 dBm Pass
150 kHz - 30 MHz -37.18 dBm -13 dBm Pass
30 MHz - 1 GHz -30.97 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.79 dBm -13 dBm Pass
LTE 20M
Low Channel
9 kHz - 150 kHz -38.71 dBm -13 dBm Pass
150 kHz - 30 MHz -37.12dBm -13 dBm Pass
30 MHz - 1 GHz -30.96 dBm -13 dBm Pass
1 GHz - 12.75 GHz -16.49 dBm -13 dBm Pass
Mid Channel
9 kHz - 150 kHz -39.32 dBm -13 dBm Pass
150 kHz - 30 MHz -38.09 dBm -13 dBm Pass
30 MHz - 1 GHz -31.17 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.22 dBm -13 dBm Pass
Report No. KMWC0048 Rev. 1 94/165



9 kHz - 150 kHz -39.52 dBm -13 dBm Pass
150 kHz - 30 MHz -38.24 dBm -13 dBm Pass
30 MHz - 1 GHz -31.13 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.52 dBm -13 dBm Pass
MultiChannel
9 kHz - 150 kHz -38.47 dBm -13 dBm Pass
150 kHz - 30 MHz -35.67 dBm -13 dBm Pass
30 MHz - 1 GHz -30.85 dBm -13 dBm Pass
1 GHz - 12.75 GHz -17.71 dBm -13 dBm Pass

9 kHz - 150 kHz -39.71 dBm -13 dBm Pass

150 kHz - 30 MHz -38.29 dBm -13 dBm Pass

30 MHz - 1 GHz -30.26 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.98 dBm -13 dBm Pass
MidChannel

9 kHz - 150 kHz -38.11 dBm -13 dBm Pass

150 kHz - 30 MHz -38.94 dBm -13 dBm Pass

30 MHz - 1 GHz -29.71 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.61 dBm -13 dBm Pass
HighChannel

9 kHz - 150 kHz -38.92 dBm -13 dBm Pass

150 kHz - 30 MHz -38.39 dBm -13 dBm Pass

30 MHz - 1 GHz -30.02 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.65 dBm -13 dBm Pass
MultiChannel

9 kHz - 150 kHz -39.04 dBm -13 dBm Pass

150 kHz - 30 MHz -38.44 dBm -13 dBm Pass

30 MHz - 1 GHz -31.21 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.82 dBm -13 dBm Pass

9 kHz - 150 kHz -39.39 dBm -13 dBm Pass

150 kHz - 30 MHz -38.40 dBm -13 dBm Pass

30 MHz - 1 GHz -30.92 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.85 dBm -13 dBm Pass
MidChannel

9 kHz - 150 kHz -39.35 dBm -13 dBm Pass

150 kHz - 30 MHz -37.05 dBm -13 dBm Pass

30 MHz - 1 GHz -30.33 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.07 dBm -13 dBm Pass
HighChannel

9 kHz - 150 kHz -37.97 dBm -13 dBm Pass

150 kHz - 30 MHz -38.15 dBm -13 dBm Pass

30 MHz - 1 GHz -30.56 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.99 dBm -13 dBm Pass
MuitiChannel

9 kHz - 150 kHz -39.23 dBm -13 dBm Pass

150 kHz - 30 MHz -38.69 dBm -13 dBm Pass

30 MHz - 1 GHz -30.56 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.84 dBm -13 dBm Pass

9 kHz - 150 kHz -38.68 dBm -13 dBm Pass

150 kHz - 30 MHz -37.19 dBm -13 dBm Pass

30 MHz - 1 GHz -31.44 dBm -13 dBm Pass

1 GHz - 12.75 GHz -18.07 dBm -13 dBm Pass
MidChannel

9 kHz - 150 kHz -38.42 dBm -13 dBm Pass

150 kHz - 30 MHz -37.01 dBm -13 dBm Pass

30 MHz - 1 GHz -30.63 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.67 dBm -13 dBm Pass
HighChannel

9 kHz - 150 kHz -39.02 dBm -13 dBm Pass

150 kHz - 30 MHz -36.79 dBm -13 dBm Pass

30 MHz - 1 GHz -30.13 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.17dBm -13 dBm Pass
MultiChannel

9 kHz - 150 kHz -38.88 dBm -13 dBm Pass

150 kHz - 30 MHz -37.93 dBm -13 dBm Pass

30 MHz - 1 GHz -29.13 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.98 dBm -13 dBm Pass

9 kHz - 150 kHz -38.42 dBm -13 dBm Pass

150 kHz - 30 MHz -37.40 dBm -13 dBm Pass

30 MHz - 1 GHz -30.40 dBm -13 dBm Pass

1 GHz - 12.75 GHz -18.16 dBm -13 dBm Pass
MidGChannel

9 kHz - 150 kHz -39.80 dBm -13 dBm Pass

150 kHz - 30 MHz -38.10 dBm -13 dBm Pass

30 MHz - 1 GHz -31.13 dBm -13 dBm Pass

1 GHz - 12.75 GHz -16.52 dBm -13 dBm Pass
HighChannel

9 kHz - 150 kHz -38.28 dBm -13 dBm Pass

150 kHz - 30 MHz -37.70 dBm -13 dBm Pass

30 MHz - 1 GHz -31.00 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.70 dBm -13 dBm Pass
MultiChannel

9 kHz - 150 kHz -38.14 dBm -13 dBm Pass

150 kHz - 30 MHz -38.57 dBm -13 dBm Pass

30 MHz - 1 GHz -30.94 dBm -13 dBm Pass

1 GHz - 12.75 GHz -17.17 dBm -13 dBm Pass
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Port A, LTE 5M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.05dBm | -13dBm | Pass [

#Atten 16 dB

S

r' ’.ﬂ"' o i 1
T U %M1Lpf'vu”k!'m” lll'l'fJll.l'-.-ﬂ.,[nhf'hhﬂw'ww#]fu]Mﬂ\“,mn-\Lmﬂrﬂ u'rLN"'%'"'Tn'H! woa

Port A, LTE 5M, Low Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -38.39dBm [ -13dBm | Pass [

#Atten 18 dB

£
FTun
SHO

#/BH

Report No. KMWC0048 Rev. 1

96/165



NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 5M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -31.93dBm [ -13dBm | Pass |
& Agilent 16:41:139 Jan 13, 2614 R T

Mkrl 121

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 5M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.70dBm [ -13dBm | Pass [
Z5 Agilent 10:41:44 Jan 13, 2814 R T

EMC, Inc
#Atten 10 dB
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EMGC TERMINALS

Port A, LTE 5M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ | -3887dBm | -13dBm | Pass [

#Atten 16 dB

.;mﬁ

W f.||‘I. L | "| fi ,f |
C 1 .ﬂ"'\".al '|.al||"”|| -\"‘M]dﬂﬁ\!'\ I'ﬂl’fﬂ'm"h\jwi'ﬂ- 'ﬂrhlmﬁ"wr J]%tll'r"‘q"l s J"I, H\‘ﬂm Jll'.\ 'N'f‘l'I‘|I1|-'F'1'I”h'ﬁmq‘ﬂ".”"'"fwn'hunu:;r‘ ||"""

Port A, LTE 5M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.39dBm [ -13dBm | Pass [
i Agilent 10:37:52 Jan 13, 2014 R T

thy EMC, Inc
] #Atten 18 dB

£f:
FTun

#\BH
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NORTHWEST § SPURIOUS EMISSIONS AT THE ANTENNA
é

ENMC TERMINALS

Port A, LTE 5M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -2961dBm [ -13dBm | Pass |
& Agilent 1@ 43:16 Jan 13, 2614 R T

#Atten 16 dB

# I|.|I El H

Port A, LTE 5M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.02dBm [ -13dBm | Pass [
= Agilent 1@ 42:43 Jan 13, 2814 R T

#Atten 10 dB

ey T YT FIPR TR PRRPPIRRYR FY L V11 117 3Tl TR AT

Report No. KMWC0048 Rev. 1 99/165



NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS
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Port A, LTE 5M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3892dBm [ -13dBm | Pass [

#Atten 16 dB

1
f ﬂu-\‘h.-‘
) wwq"l"{“f"""upﬂ'wrmr&wﬂ

gttt \WL.M“w"‘*%ﬂt-Ju*w,n”r"l’wwu‘.MxJ'v.fl.,,fu"l.wuﬂwm'ﬂ.rw \

Port A, LTE 5M, High Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.89dBm [ -13dBm | Pass [
< Agilent 10:44:53 Jan 13, 2014 R T

#Atten 10 dB
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Port A, LTE 5M, High Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | | -2768dBm [ -13dBm | Pass |
& Agilent 18:45:24 Jan 13, 2614 R T

Mikrl 1

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 5M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.40dBm [ -13dBm | Pass [
< Agilent 10:46:07 Jan 13, 2014 R T

#Atten 10 dB

4
e L e L

#UEBH

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 5M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -30.06dBm | -13dBm | Pass [

#Atten 16 dB

1

ﬂ'iwﬁ

M\ N
- Vol *ﬂ'ﬂw'hu‘*“&lﬂwummwﬂmgf 1J1W1HMH’1\WJWnﬂJlF, lellw‘q'llllm%ﬂ iVl JFL“. 0 'd'rl“r“\ oy

Port A, LTE 5M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -39.04dBm [ -13dBm | Pass [
% Agilent 10:48:18 Jan 13, 2814 R T

#Atten 16 4B
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 5M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
| [ | [ [ -3035dBm | -13dBm | Pass [
& Agilent 18:47:43 Jan 13, 2614 R T

Mikrl 1

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 5M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ | [ [ -16.95dBm [ -13dBm | Pass [

#Atten 10 dB

A
i i Lo i L b i i L i
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 10M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.88dBm | -13dBm | Pass [

#Atten 16 dB

"rWn rr\\-‘ﬁ
' ~m'"J1h'''‘''m‘#"1''JIL”''“"JI“'“\'‘''J'\'’r1""'“-f‘-"-"]l"""l"-f‘F rF'"“H"|“M"""1‘HJL.*‘"|r.,n.I‘IL'q'|.A‘n .nﬂw'W'\uf\-th'VﬁWﬂﬂufbM

Port A, LTE 10M, Low Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -38.61dBm [ -13dBm | Pass [

3 Agilent 10:56:53 Jan 13, 26814 R T

#Htten

#UEBH |
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NORTHWEST iigli!ii!“
EMGY

XMit 2013.08.15

SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

Port A, LTE 10M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
| | | [ [ 3046dBm | -13dBm | _ Pass |
. Agilent 109:51:46 Jan 13, 2614 R T

| AN
FTun

Mirl

#Atten 16 dB

# I|.|I El H

Port A, LTE 10M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ [ -17.07dBm [ -13dBm | Pass [

Report No. KMWC0048 Rev. 1

#Atten 10 dB

.
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105/165



NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 10M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3952dBm | -13dBm | Pass [

#Atten 16 dB

1
I, : ‘n,.'"'“"-%
L et 'lff"'mﬂm_lhw NI Y NEPRY IFUPA P gy

Port A, LTE 10M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -37.68dBm [ -13dBm | Pass [

#Atten 10
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 10M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.87dBm [ -13dBm | Pass |
& Agilent 18:54:33 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 10M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.40dBm [ -13dBm | Pass [
3 Agilent 10:54:87 Jan 13, 2614 R T

#Hrten 10 dB

(>

P T S T T R T 1 AT ST P T
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port A, LTE 10M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3969dBm | -13dBm | Pass [

#Atten 16 dB

T s
g s
C MI ko \W‘ﬂﬂﬂl A\ll'r-‘lm'ﬂmf\ﬂ th...'.Wmﬂ'uWﬂ-‘nhf H‘Mmuf'lwﬂfphﬁ ‘.'I_J.,'F‘I,|ri ”1‘""'-%1MW'HMWJ]|.N

Port A, LTE 10M, High Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -3834dBm [ -13dBm | Pass [
%5 Agilent 10:58:55 Jan 13, 2814 R T

#Atten 16 4B

Report No. KMWC0048 Rev. 1
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SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

NORTHWEST gizli!iim
EMGC

XMit 2013.08.15

Port A, LTE 10M, High Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.14dBm [ -13dBm | Pass |
& Agilent 18:59:33 Jan 13, 2614 R T

Mikrl 1

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 10M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.75dBm [ -13dBm | Pass [
% Agilent 11:00:02 Jan 13, 2014 R T

#Atten 10

#UBH

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port A, LTE 10M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.37dBm | -13dBm | Pass [

#Atten 16 dB

1
Vi iy s o) f¥ |
) S il 'LW.»-'n»JLd‘fm"l.-rLw»m'nI»n';.-'wﬂJ"uff-.r’w-uﬁhﬁ'muh\-‘p'ww'h"#

Port A, LTE 10M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -3824dBm [ -13dBm | Pass [
5 Agilent 11:81:39 Jan 13, 2814 R T

th E Ine
1 #Atten 10 dB

£
FTun

#/BH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 10M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result

I [ [ l [ 3120dBm | 13dBm | _ Pass |

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 10M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ | [ [ -1828dBm [ -13dBm | Pass [

R

#Atten 18 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port A, LTE 15M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | [ -39.38dBm [ -13dBm | Pass [

#Atten 16 dB

1
I (ﬁ. o
",‘.W'JJHF ' ol L L lll.‘
) Wl’lﬂhﬂlﬁﬁ b L'ﬂjm""’uhﬂul‘; LMI"“NWHHWHW\N"-’W‘F‘T uﬂv\n‘l‘ll\"llrwnﬂw.ﬁlpl"ﬂﬂh Jl"-‘“"'*"l,r"‘l' ‘J'lr

Port A, LTE 15M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -390.08dBm [ -13dBm | Pass [
= Agilent 11:65:44 Jan 13, 2014 R T

11
#Atten 10 dB

# II.II E- “
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port A, LTE 15M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -31.01dBm [ -13dBm | Pass |
& Agilent 11:66:63 Jan 13, 2614 R T
C Mkrl 5

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 15M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ [ [ [ -16.62dBm | -13dBm | Pass [

334 Jan 13, 26814

#Atten 18 dB

-

T TT I PR T TITWRRY I YRS ¥+ | i AR
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 15M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3985dBm | -13dBm | Pass [

#Atten 16 dB

S
B s
wiyhig, e R TT O Y ',ﬂ.lﬂf 1“,\1;'11].*-.‘,#*“,};\‘“,;.,‘,," Fom s e 'dﬁ it J

Port A, LTE 15M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.07dBm [ -13dBm | Pass [
i Agilent 11:15:87 Jan 13, 2014 R T

thy EMC, Inc
] #Atten 18 dB

£f:
FTun

#\BH
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NORTHWEST

EMC

I

SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

XMit 2013.08.15

Port A, LTE 15M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
I [ [ l [ 31.02dBm | 13dBm | _ Pass |
iy R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Mirl

Port A, LTE 15M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1836dBm [ -13dBm | Pass [
3% Agilent 11:16:81 Jan 13, 2814 R T

t EMC, Inc
1 #Atten 10 dB

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port A, LTE 15M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.01dBm | -13dBm | Pass [

#Atten 16 dB

1

”"""*"'rﬂl".wfuw i n’n"m!“.
b o 1 o H"o,.’lFrw"rJ‘"Fh-‘nﬂr’!Lﬁ,..i.l'h-'-.‘1‘.1ﬂq\-.-Hll".,.m.r|.I'J'|'1LH"Jw"pﬁ'LMn,lrl‘w'wmmj‘hw

Port A, LTE 15M, High Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -3897dBm [ -13dBm | Pass [
< Agilent 11:18:58 Jan 13, 2014 R T

#Atten 10 dB

#UBH

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 15M, High Channel, 30 MHz - 1 GHz

Value Limit Result

| [ | [ [ -31.04dBm [ -13dBm | Pass [

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 15M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ | [ [ -1658dBm [ -13dBm | Pass [

R

#Hrten 10 dB

Report No. KMWC0048 Rev. 1 117/165



NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port A, LTE 15M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -4049dBm [ -13dBm | Pass |

#Atten 16 dB

3
‘H-"lrnﬂ,'j'l I i J H"ﬁ%ﬂ
) A L‘hﬂﬂ""ﬂﬁf&“'”"”"‘“"‘l"\““' Y s g g st

Port A, LTE 15M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.18dBm [ -13dBm | Pass [
= Agilent 11:26:48 Jan 13, 2014 R T

#Atten 10 dB

#UBH

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 15M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
| | | | | -30.97dBm [ -13dBm | Pass |
& Agilent 11:25:47 Jan 13, 2614 R T

Mirl

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 15M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.79dBm [ -13dBm | Pass [
Z5 Agilent 11:24:50 Jan 13, 2814 R T

EMC, Inc
#Atten 10 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 20M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -3871dBm [ -13dBm | Pass |

#Atten 16 dB

1
H‘U‘W"Mt i n f‘d L"‘Yyk
. ol “F.‘*f!"ﬂ ’l‘\-lll.l\' h'f"“‘lﬂfwiﬂdﬂ']r " "W“LJI"WWH'I' ﬁwll HH"I%F'WW W" A I"Illr\.,l" NMW il

Port A, LTE 20M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ 37.12dBm [ -13dBm | Pass [
i Agilent 11:29:08 Jan 13, 2014 R T

thy EMC, Inc
] #Atten 18 dB

£f:
FTun

#\BH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port A, LTE 20M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
| [ | [ [ -3096dBm | -13dBm | Pass [
& Agilent 11:29:456 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 20M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ [ [ [ -1649dBm | -13dBm | Pass [

Z5 Agilent 11:31:26 Jan 13, 26814 R T
4C, Inc

#Atten 10 dB

b i

#WBH 3
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 20M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.32dBm [ -13dBm | Pass [

#Atten 16 dB

Pt M
N et T ey
e k'ﬂrL "'\'Vl o I"'-'ﬂ"r‘ Wd"f'wpﬂ‘w,ﬂ,rr" Lu'h’b\.ﬂ,ihﬂ'fu"ﬂwl.m'd'lf'w& vﬂuﬁww

Port A, LTE 20M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.09dBm [ -13dBm | Pass [
Z5 Agilent 11:34:28 Jan 13, 26814 R T

arth iC Mkrl 4
1

it
FTun

# II.II E- “
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 20M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -31.17dBm [ -13dBm | Pass |
& Agilent 11:33:24 Jan 13, 2614 R T
C Mkrl 1

#Atten 16 dB 1

| AN
FTun

# I|.|I El H

Port A, LTE 20M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1722dBm [ -13dBm | Pass [
i Agilent 11:32:28 Jan 13, 2014 R T

#Htten 10 dB

-

T O WA BRTTON | T - g e
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port A, LTE 20M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3952dBm | -13dBm | Pass [

#Atten 16 dB

hrln'tu""- N ﬂﬂ.ﬁiﬁ
b MHﬂﬂwﬂﬂ"lﬁmm"ﬂwﬁfﬂ iy h\r‘|mJ"'muﬂ'ﬁF,"""w"l"‘u"‘hw.ﬂanf’“fhfr‘{'nﬁ“w "lln"l,.H"'h‘"\"lﬂ"m-ﬂ

Port A, LTE 20M, High Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -3824dBm [ -13dBm | Pass [

#Atten 18 dB
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SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

NORTHWEST iigli!ii!“
EMGY

XMit 2013.08.15

Port A, LTE 20M, High Channel, 30 MHz - 1 GHz

Value Limit Result
| | | | [ -31.13dBm [ -13dBm | Pass |
& Agilent 11:36:23 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port A, LTE 20M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1752dBm [ -13dBm | Pass [
¥ Agilent 11:37:05 Jan 13, 2814 R T

#Hrten 10 dB

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port A, LTE 20M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -3847dBm [ -13dBm | Pass |

#Atten 16 dB

1

5
%"'wlﬁf'm . mﬂrr‘“"l
C TPV % 1 I \
ILTPRRN N “ﬂ‘ﬂ \Jﬂ,q‘\‘rdu L Nﬂ-m,,rm.-. Hq,mn,‘,rl,.lpm,,.«ww#,. ’ Mty (i

Port A, LTE 20M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ | -35.67dBm [ -13dBm | Pass [
< Agilent 11:39:48 Jan 13, 2014 R T

#Atten 10 dB

#UBH
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NORTHWEST § SPURIOUS EMISSIONS AT THE ANTENNA
é

ENMC TERMINALS

Port A, LTE 20M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.85dBm | -13dBm | Pass |
& Agilent 11 3856 Jan 13, 2614 R T

#Atten 16 dB

# I|.|I El H

Port A, LTE 20M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.71dBm [ -13dBm | Pass [
= Agilent 11 38:35 Jan 13, 20814 R T

#Atten 18 dB

T S PTTY YOT T e T e
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port B, LTE 5M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.71dBm [ -13dBm | Pass [

#Atten 16 dB

i

i lﬂw JIHJ'\'!F\I i , /j‘qﬂ*\
Pt e b AN e gy

Port B, LTE 5M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
| | [ [ [ 3829dBm | -13dBm | Pass |
5 Agilent §9:39:41  Jan 13, 2014 R T

t EMC, Inc
i #Htten 180 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 5M, Low Channel, 30 MHz - 1 GHz

Value Limit Result

| [ | [ [ -3026dBm | -13dBm | Pass [

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 5M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.98dBm [ -13dBm | Pass [
= Agilent 09:42:24 Jan 13, 2014 R T

#Atten 10 dB

#UEBH

Report No. KMWC0048 Rev. 1
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 5M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -3811dBm [ -13dBm | Pass |

#Atten 16 dB

r‘,&f"ﬁ

ﬂ‘ﬂ"\" | L f ) 1
C W """"hl.l T/ 'W*'."ﬂr-'ww itV Hﬂi"l'Wh"‘W’HMHL-’w e AR Al Al My

Port B, LTE 5M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.94dBm [ -13dBm | Pass [
%5 Agilent 89:49:34  Jan 13, 2814 R T

#Atten 16 4B
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMC

TERMINALS

Port B, LTE 5M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result

| | | | | -29.71dBm [ -13dBm | Pass |

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 5M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.61dBm [ -13dBm | Pass [
< Agilent 09:47:16 Jan 13, 2014 R T

#Atten 10 dB

#UEBH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 5M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3892dBm [ -13dBm | Pass [

#Atten 16 dB

el N ."\"'r-uﬁiq
C Ht-"‘q“ﬂi‘w-d'lmvlp’hmfh1] W 'n‘ﬁ., J..ﬁ b AR I_n,‘,,l'l.lr‘r\‘-tq Y Ij'wami"\‘.‘lmj‘hllu].l‘nnﬁ. y

Port B, LTE 5M, High Channel, 150 kHz - 30 MHz

Value Limit Result
[ | [ [ -38.39dBm [ -13dBm | Pass [
35 Agilent 89:49:55 Jan 13, 2814 R T

orthw EMC, Inc

it
FTun

S
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SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

NORTHWEST iigli!ii!“
EMGY

XMit 2013.08.15

Port B, LTE 5M, High Channel, 30 MHz - 1 GHz

Value Limit Result
| | | [ [ 3002dBm | -13dBm | _ Pass |
s Agilent 83:58:18 Jan 13, 26814 R T
orth E
16.; #Atten 10 dB

Mikrl 1

# I|.|I El H

Port B, LTE 5M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.65dBm [ -13dBm | Pass [
% Agilent 89:54:21 Jan 13, 2014 R T

#Atten 18 dB
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SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

NORTHWEST iigli!ii!“
EMGY

XMit 2013.08.15

Port B, LTE 5M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.04dBm | -13dBm | Pass

#Atten 16 dB

1
w‘l" " - . ;'[ Stl"l"-'l
ﬂWI-I \fl'lm\ Py 'l"l|l .J\pll WWI,T W""\Lﬁh‘l

Hl. m‘ Fi"'ﬂj "l‘hr. . |ra‘|-|"'ﬂ|'ﬁ-f“ﬂﬂm'llff'1'.|'t“ o w"“""v v nnl." J Irwkr Mw AP At

Port B, LTE 5M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -3844dBm [ -13dBm | Pass

¥ Agilent B9:56:56 Jan 13, 2014 R T
thwest EMC, Inc
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 5M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -3121dBm [ -13dBm | Pass |
& Agilent §9:56:33 Jan 13, 2614 R T

Mirl

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 5M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ | [ [ -17.82dBm [ -13dBm | Pass [

% Agilent 89:56:02 Jan 13, 2014 R T

#UBH 3
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EMC

I

XMit 2013.08.15

SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

Port B, LTE 10M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

-39.39dBm | -13dBm | Pass [

C l"'l"J"-"‘T Vi, u..n.

#Atten 16 dB

1

&

o d
I'Il‘llnvlf’n" ll“.u'h"ﬂhlhrﬂ. ‘FLIIU”HM“\-‘U""J lrl.im Tﬁh 'v\. ql"ur‘mrl\.whh.‘“wMQqﬂ\w Wﬂ ﬂf‘.ﬁ' f]| 'l'fl'l""l. PU.. -rL l“h‘n‘l’kﬂl

Port B, LTE 10M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
[ [ [ [ [ -3840dBm | -13dBm | _ Pass |
5 Agilent 89:58:02  Jan 13, 2014 R T

Report No. KMWC0048 Rev. 1
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;E i

ENC TERMINALS

Port B, LTE 10M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.92dBm [ -13dBm | Pass |
& Agilent §3:58:33 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 10M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.85dBm [ -13dBm | Pass [
= Agilent 89:59:35 Jan 13, 2014 R T

#Atten 18 dB

T T ST T YN [ YT A LR YT
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EMGY

TERMINALS

SPURIOUS EMISSIONS AT THE ANTENNA

Port B, LTE 10M, Mid Channel, 9 kHz - 150 kHz

Value

Limit

Result

-39.35 dBm

|  -13dBm

Pass

#Atten 16 dB

o

I‘.II fi
{ML TN P

i
LII""!'I-..'r| ;U%IHNW\‘I"H'I"J I-%"M‘r"‘nwnr'mﬂlrl“ﬂl]ﬁﬂ Lﬁﬂ"'\'l"J[ U“"Wﬂ IJ\'1 1

Port B, LTE 10M, Mid Channel, 150 kHz - 30 MHz

Value

Limit

Result

-37.05 dBm

[ -13dBm

Pass

| | | | |
4 Agilent 10:06:17 Jan 13, 20814

R T
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMC

TERMINALS

XMit 2013.08.15

Port B, LTE 10M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.33dBm [ -13dBm | Pass |
& Agilent 18:65:43 Jan 13, 2614 R T

Mkrl 174.24 MHz

]

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 10M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.07dBm [ -13dBm | Pass [
< Agilent 10:65:16 Jan 13, 2014 R T

#Atten 10 dB

>

T AT FPTVPS T e 1 oy Ty

#UEBH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 10M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -37.97dBm [ -13dBm | Pass |

#Atten 16 dB

*'w'v'o’l
Pt , LR
- WA g Aot M s s AT A o

Port B, LTE 10M, High Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.15dBm [ -13dBm | Pass [
< Agilent 10:67:02 Jan 13, 2014 R T

#Atten 10 dB

#UBH
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EMGC TERMINALS

Port B, LTE 10M, High Channel, 30 MHz - 1 GHz

Value Limit Result
| [ | [ [ -3056dBm [ -13dBm | Pass [
& Agilent 16:67:54 Jan 13, 2614 R T

Mikrl 1

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 10M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.99dBm [ -13dBm | Pass [
Z5 Agilent 10:83:36 Jan 13, 2814 R T

EMC, Inc
#Atten 10 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port B, LTE 10M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.23dBm | -13dBm | Pass [

#Atten 16 dB

1
'w"‘r i 'I‘lrlw i .ﬂiF‘M%
i Wwﬂ lﬂ'\',mm1ﬁl.i\l'i ‘\I‘.’I 'lﬂ ‘ﬁi W’ \L M."I‘WJI [ t"""h“J\*‘\N"'ilw"ﬂ"hlﬁ'ﬂ\j\ww‘rmlﬂ Wh"lﬁ- r;,n,m Jag

Port B, LTE 10M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.69dBm [ -13dBm | Pass [
% Agilent 10:11:51 Jan 13, 2014 R T

11
#Atten 10 dB

#UBH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMC

TERMINALS

Port B, LTE 10M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
| [ | [ [ -3056dBm [ -13dBm | Pass [
& Agilent 18:10:63 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 10M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.84dBm [ -13dBm | Pass [
% Agilent 10:09:22 Jan 13, 2814 R T

#Atten 16 4B

)
PN s e el L e D b N

#\/BH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port B, LTE 15M, Low Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | [ -38.68dBm [ -13dBm | Pass [

#Atten 16 dB

ﬁ"‘«‘* \

Pmicotind '
X "‘ML"‘MW,.}‘.. l,d"\h'v'h_-,"q'yrftl,l.ww\r | Mf\ﬁﬂw'ﬂ“l"\"p‘f'm‘w W\'J\'Mf"n, " ﬂwhh""!hnn oo

Port B, LTE 15M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.19dBm [ -13dBm | Pass [
= Agilent 10:13:806 Jan 13, 2014 R T

#Atten 18 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port B, LTE 15M, Low Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | | -3144dBm [ -13dBm | Pass |
& Agilent 18:13:31 Jan 13, 2614 R T

1 MH=z

]

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 15M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ [ [ [ -18.07dBm | -13dBm | Pass [

#Atten 18 dB

[ N

T IR YRR T T TRURE # —TTTery N (Yyp SR RP -

Report No. KMWC0048 Rev. 1 145/165



EMC

NORTHWEST §§EIi!iim SPURIOUS EMISSIONS AT THE ANTENNA
§= ¥ TERMINALS

XMit 2013.08.15

Port B, LTE 15M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| | | | | -3842dBm [ -13dBm | Pass |

#Atten 16 dB

Y
g, i 'u‘i l"l'ﬁ
WM“MWJ""Ml'"’]H'UT'-«N"WI'F 1"lc"“nW‘f"nf'u"f|;n«*i;ﬂfHi'5*"'W“"w"’"w'M'I’LJL|'““V"'1'P“»,-M-..MM,..

Port B, LTE 15M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.01dBm [ -13dBm | Pass [
i Agilent 10:16:34 Jan 13, 2014 R T

orth Inc
] #Atten 18 dB
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EMGC

TERMINALS

SPURIOUS EMISSIONS AT THE ANTENNA

XMit 2013.08.15

Port B, LTE 15M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
[ l [ I [ -3063dBm | -13dBm | _ Pass |
iy R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Mirl

Port B, LTE 15M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.67dBm [ -13dBm | Pass [
3 Agilent 10:15:84  Jan 13, 2814 R T

EMC, Inc
#Atten 18 dB

o
L b e T T
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port B, LTE 15M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.02dBm | -13dBm | Pass [

#Atten 16 dB

s
T pe
L "nl‘"‘lﬁl'-I fl"wv’*ﬂrﬂ"luﬂhwwrhﬁ'l'mll lr.nlfhndw.]h-.m;r‘ﬂ . m‘nﬁ.'lﬁ W"‘i‘dﬂ" imh ML""‘"'"I"I‘ 'ﬂHnH" e ‘1"|I‘I‘|II.I|

Port B, LTE 15M, High Channel, 150 kHz - 30 MHz

Value Limit Result

| [ | [ [ -36.79dBm [ -13dBm | Pass [

Z Agilent 10:17:18 Jan 13, 2014 R T
11
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SPURIOUS EMISSIONS AT THE ANTENNA
TERMINALS

NORTHWEST gizli!iim
EMGC

XMit 2013.08.15

Port B, LTE 15M, High Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.13dBm [ -13dBm | Pass |
& Agilent 16:18:06 Jan 13, 2614 R T

Mikrl 1

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 15M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -17.47dBm [ -13dBm | Pass [
< Agilent 10:20:26 Jan 13, 2014 R T

#Atten 10 dB

#UEBH
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NORTHWEST § SPURIOUS EMISSIONS AT THE ANTENNA
é

ENMC TERMINALS

Port B, LTE 15M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result
| [ | [ | -3888dBm | -13dBm | Pass [
& Agilent @9 29:18 Jan 13, 2614 R T

#Atten 16 dB

éﬂ‘m
ikt '
R e g 1\"""'“nf"*wﬂ‘"r"“*.f“I“ﬁ44f'"«"*..ff“'Hu'ﬂ1IM'HJ‘JH\\W"‘H“"‘LII.M&.J'H..F i

Port B, LTE 15M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.93dBm [ -13dBm | Pass [
= Agilent 1@ 22:28 Jan 13, 2814 R T
-2 1 4

#Atten 18 dB

£f:
FTun

#\BH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMC

TERMINALS

Port B, LTE 15M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
| | | | | -29.13dBm [ -13dBm | Pass |
& Agilent 16:21:43 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 15M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -16.98dBm [ -13dBm | Pass [
5 Agilent 19:21:11 Jan 13, 26814 R T

#Atten 18 dB
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EMGC

NORTHWEST § E i!iim SPURIOUS EMISSIONS AT THE ANTENNA
; TERMINALS

XMit 2013.08.15

Port B, LTE 20M, Low Channel, 9 kHz - 150 kHz

Value Limit Result
| | | | | -3842dBm [ -13dBm | Pass |
& Agilent @9 24:16  Jan 13, 2614 R T

#Atten 16 dB

,ﬁn"ﬂ

"TI‘“W]N of I
iyt lLl\l-"q JMM‘I'H%‘IJMJ“ "-"J\"'LIIF'I""'""\IL'n .,,J'Iwmnr 'f-l" A A W‘.& ,,l‘ Mﬂwﬁh,wrh o '!-N*""ﬂ

Port B, LTE 20M, Low Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.40dBm [ -13dBm | Pass [
i Agilent 10:24:45 Jan 13, 2014 R T

orth Inc
] #Atten 18 dB
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;E i

EMGC TERMINALS

Port B, LTE 20M, Low Channel, 30 MHz - 1 GHz

Value Limit Result

| [ | [ [ -3040dBm [ -13dBm | Pass [

#Atten 16 dB

# I|.|I El H

Port B, LTE 20M, Low Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1816dBm [ -13dBm | Pass [
% Agilent 10:26:20 Jan 13, 2014 R T

#Atten 16 4B

#\/BH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port B, LTE 20M, Mid Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -39.80dBm | -13dBm | Pass [

#Atten 16 dB

i

ﬁN‘ fl X
Wy Al /
. H Lll,r“mﬂ.-r'\f.fhiﬂ.rwﬁ ':',.rm,rnmﬂn.mu” \ﬂ'rv.._fﬂ*‘u‘d‘-wm . pfld*’rl'“"\'”'ﬂ M,-LhH,H-;M'*"'i'wfw“’"“r"w"‘m

Port B, LTE 20M, Mid Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -38.10dBm [ -13dBm | Pass [
3 Agilent 10:28:39 Jan 13, 2614 R T

dkrl 161 kHz]
#Hrten 10 dB
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

ENC TERMINALS

Port B, LTE 20M, Mid Channel, 30 MHz - 1 GHz

Value Limit Result
| | | | [ -31.13dBm [ -13dBm | Pass |
& Agilent 18:27:52 Jan 13, 2614 R T
C Mkrl 1

#Atten 16 dB 1

| AN
FTun

# I|.|I El H

Port B, LTE 20M, Mid Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1652dBm [ -13dBm | Pass [
< Agilent 10:27:24 Jan 13, 2014 R T

#Atten 10 dB

N e s e e T
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;E a4,

EMGC TERMINALS

XMit 2013.08.15

Port B, LTE 20M, High Channel, 9 kHz - 150 kHz

Value Limit Result

| [ | [ [ -3828dBm | -13dBm | Pass [

#Atten 16 dB

1

"""‘vnwwmh Wt f‘ﬂ"'l.l' r]'l.'rl Mk [
- ¥ e oot b i

Port B, LTE 20M, High Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -37.70dBm [ -13dBm | Pass [
3 Agilent 10:29:82 Jan 13, 2814 R T

#Atten 16 4B
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port B, LTE 20M, High Channel, 30 MHz - 1 GHz

Value Limit Result
| [ | [ [ -31.00dBm [ -13dBm | Pass [
& Agilent 18:29:35 Jan 13, 2614 R T

Mirl

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 20M, High Channel, 1 GHz - 12.75 GHz

Value Limit Result

| [ | [ [ -17.70dBm [ -13dBm | Pass [

TS TR TR I WS R 7 V[ TR ey A T
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
;E i

EMGC TERMINALS

Port B, LTE 20M, Multi Channel, 9 kHz - 150 kHz

Value Limit Result
| | | | | -38.14dBm [ -13dBm | Pass |
& Agilent §9:23:03 Jan 13, 2614 R T

t EMC, Inc
#Atten 16 dB

1

: Al fi g
- il "-%Uln L..,.,pml,ﬂ.,q‘n‘p.-'f 1ﬂuw‘hl"]‘~,1]'d"‘ldn~|‘j “

.l""r'"Fm‘-’n'IH'l'I1""""r"ll"~Jl""\'4rL'Uhrul“"ll'5"‘“ﬁ'.“n""".p""l."l"'mﬂ'ﬂ"t'ﬂ'i’"w‘l’ g

Port B, LTE 20M, Multi Channel, 150 kHz - 30 MHz

Value Limit Result
| [ | [ [ -3857dBm [ -13dBm | Pass [

% Agilent 19:32:46 Jan 13, 2014 R T

£
F Tun

Swp

#WBH
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NORTHWEST §§ I ' SPURIOUS EMISSIONS AT THE ANTENNA
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EMC

TERMINALS

Port B, LTE 20M, Multi Channel, 30 MHz - 1 GHz

Value Limit Result
[ | [ | [ -30.94dBm [ -13dBm | Pass |
& Agilent 18:31:43 Jan 13, 2614 R T

#Atten 16 dB

| AN
FTun

# I|.|I El H

Port B, LTE 20M, Multi Channel, 1 GHz - 12.75 GHz

Value Limit Result
| [ | [ [ -1747dBm [ -13dBm | Pass [
i Agilent 10:31:09 Jan 13, 2614 R T

#Atten 18 dE
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i
EMCU

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data. The
test data represents the configuration / operating mode/ model that produced the highest emission levels as compared to the
specification limit.

““ PSA-ESCI 2012.12.14

i'» FIELD STRENGTH OF
i SPURIOUS EMISSIONS

MODES OF OPERATION

Power: 60Wx2. See comments on data for channel and mode.

POWER SETTINGS INVESTIGATED

48 VDC

CONFIGURATIONS INVESTIGATED

KMWC0048 - 1

FREQUENCY RANGE INVESTIGATED
Start Frequency [30 MHz

[Stop Frequency [26 GHz

SAMPLE CALCULATIONS

Radiated Emissions: Field Strength = Measured Level + Antenna Factor + Cable Factor - Amplifier Gain + Distance Adjustment Factor + External Attenuation

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Antenna, Horn ETS 3117 AHQ 9/12/2012 36 mo
Antenna, Dipole EMCO 3121C-DB1,DB2,DB3,DB4 ADC 5/17/2013 36 mo
Signal Generator Agilent E8257D TGU 2/1/2012 36 mo

Attenuator Coaxicom 66702 3910AF-20 TKH 6/6/2013 12 mo

HP Filter Micro-Tronics HPM50111 HFM 4/2/2012 36 mo
HP Filter Micro-Tronics HPM50108 HFW 4/2/2012 36 mo
Pre-Amplifier Miteq JSW45-26004000-40-5P AVQ 1/10/2014 12 mo
Antenna, Horn ETS 3160-10 AIX NCR 0 mo
Cable ESM Cable Corp. KMKM-72 OC1 1/9/2014 12 mo
Pre-Amplifier Miteq AMF-6F-18002650-25-10P AOQI 1/10/2014 12 mo
Pre-Amplifier Miteq AMF-6F-12001800-30-10P AOF 10/24/2013 12 mo
Antenna, Horn ETS 3160-08 AHT NCR 0 mo
Pre-Amplifier Miteq AMF-6F-08001200-30-10P AOQOE 10/24/2013 12 mo
Antenna, Horn ETS 3160-07 AHR NCR 0 mo
OC 10 Cables N/A 8-18GHz RE Cables [e]e]e) 10/24/2013 12 mo
Pre-Amplifier Miteq AMF-4D-010120-30-10P-1 AOP 6/6/2013 12 mo
Antenna, Horn EMCO 3115 AHB 3/8/2011 36 mo
OC10 Cables N/A 1-8GHz RE Cables ocJ 10/24/2013 12 mo
Antenna, Biconilog EMCO 3142 AXB 6/2/2013 36 mo
OC10 Cables N/A 10kHz-1GHz RE Cables OCH 6/6/2013 12 mo
Pre-Amplifier Miteq AM-1064-9079 AOO 6/6/2013 12 mo
Spectrum Analyzer Agilent E4440A AFA 6/15/2012 24 mo
MEASUREMENT BANDWIDTHS
Frequency Range Peak Data Quasi-Peak Data Average Data
(MHz) (kHz) (kHz) (kHz)

0.01 - 0.15 1.0 0.2 0.2

0.15 - 30.0 10.0 9.0 9.0

30.0 - 1000 100.0 120.0 120.0

Above 1000 1000.0 N/A 1000.0
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TEST DESCRIPTION

The highest gain antenna to be used with the EUT was tested for final measurements. The EUT was configured for the
lowest, a middle, and the highest transmit frequency in each operational band. For each configuration, the spectrum was
scanned throughout the specified range. While scanning, emissions from the EUT were maximized by rotating the EUT on
a turntable, adjusting the position of the EUT and EUT antenna in three orthogonal axis, and adjusting the measurement
antenna height and polarization (per ANSI C63.10:2009). A preamp and high pass filter (and nofch filter) were used for this
test in order to provide sufficient measurement sensitivity.

For licensed transmitters, the FCC references TIA/EIA-603 as the measurement procedure standard. TIA/EIA-603 Section
2.2.12 describes a method for measuring radiated spurious emissions that utilizes an antenna substitution method:

At an approved test site, the transmitter is place on a remotely controlled turntable, and the measurement antenna is placed
3 meters from the transmitter. The turntable azimuth is varied to maximize the level of spurious emissions. The height of the
measurement antenna is also varied from 1 to 4 meters. The amplitude and frequency of the highest emissions are noted.
The transmitter is then replaced with a /2 wave dipole that is successively tuned to each of the highest spurious emissions
for emissions below 1 GHz, and a horn antenna for emissions above 1 GHz. A signal generatoris connected to the dipole
(horn antenna for frequencies above 1 GHz), and its output is adjusted to match the level previously noted for each
frequency. The output of the signal generator is recorded, and by factoring in the cable loss to the antenna and its gain; the
power (dBm) into an ideal Y2 wave dipole antenna is determined for each radiated spurious emission.
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E ’ » FIELD STRENGTH OF SPURIOUS e 2oT0T02
EMCIl =2
Work Order: KMWC0048 Date: 01/14/14
Project: None Temperature: 245°C
Job Site: 0C07 Humidity: 42.5% RH
Serial Number: U365000113 Barometric Pres.: 1012 mbar Tested by:[Jaemi Suh
EUT:[AWS RRH
Configuration:|1
Customer:|KMW Communications
Attendees: |Edward Lee
EUT Power:|48 VDC

Operating Mode:

Power: 60Wx2. See comments on data for channel and mode.

Deviations:

None

Comments:

None

Test Specifications |

Test Method

FCC 27L:2014

ANSI/TIA/EIA-603-C-2004

Run #]| 23 [ TestDistance (m)[ 3 [ Antenna Height(s) 1-4m | Results] Pass
0
-10 A
-20
-30
£
m -40 -
© i
-50 1 |
-60
-70
-80
10 100 1000 10000 100000
MHz EPK +AV @OQF
Polarity/
Transducer Compared to
Freq Antenna Height] Azimuth Type Detector EIRP EIRP Spec. Limit Spec. (dB) Comments
(MHz) (meters) (degrees) (Watts) (dBm) (dBm)
6458.565 1.0 192.0 Horz PK 4.81E-08 -43.2 -13.0 -30.2 LTE 5 MHz, High Channel
6344.145 1.0 353.0 Horz PK 3.92E-08 -44.1 -13.0 -31.1 LTE 10 MHz, Low Channel
6451.395 3.7 252.0 Vert PK 3.83E-08 -44.2 -13.0 -31.2 LTE 10 MHz, High Channel
6396.205 3.0 208.0 Vert PK 3.77E-08 -44.2 -13.0 -31.2 LTE 5 MHz, Mid Channel
6336.525 1.0 46.0 Horz PK 3.76E-08 -44.3 -13.0 -31.3 LTE 5 MHz, Low Channel
6345.530 2.3 182.0 Vert PK 3.74E-08 -44.3 -13.0 -31.3 LTE 10 MHz, Low Channel
6398.195 1.0 131.0 Vert PK 3.68E-08 -44.3 -13.0 -31.3 LTE 10 MHz, Mid Channel
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Polarity/
Transducer

Compared to

Freq Antenna Height|  Azimuth Type Detector EIRP EIRP Spec. Limit Spec. (dB) Comments

(MHz) (meters) (degrees) (Watts) (dBm) (dBm)
6396.965 1.0 277.0 Horz PK 3.51E-08 -44.5 -13.0 -31.5 LTE 5 MHz, Mid Channel
6456.815 3.2 255.0 Vert PK 3.49E-08 -44.6 -13.0 -31.6 LTE 5 MHz, High Channel
6338.295 1.0 56.0 Vert PK 3.42E-08 -44.7 -13.0 -31.7 LTE 5 MHz, Low Channel
6449.540 1.0 135.0 Horz PK 3.41E-08 -44.7 -13.0 -31.7 LTE 10 MHz, High Channel
6396.170 1.0 338.0 Horz PK 3.28E-08 -44.8 -13.0 -31.8 LTE 10 MHz, Mid Channel
6360.935 1.0 51.0 Horz PK 2.89E-08 -45.4 -13.0 -32.4 LTE 20 MHz, Low Channel
6353.815 29 302.0 Vert PK 2.83E-08 -45.5 -13.0 -32.5 LTE 15 MHz, Low Channel
6396.035 1.0 249.0 Horz PK 2.73E-08 -45.6 -13.0 -32.6 LTE 20 MHz, Mid Channel
6434.095 1.0 310.0 Horz PK 2.71E-08 -45.7 -13.0 -32.7 LTE 20 MHz, High Channel
6359.750 1.0 109.0 Vert PK 2.58E-08 -45.9 -13.0 -32.9 LTE 20 MHz, Low Channel
6441.975 1.0 360.0 Horz PK 2.53E-08 -46.0 -13.0 -33.0 LTE 15 MHz, High Channel
6353.470 1.0 23.0 Horz PK 2.52E-08 -46.0 -13.0 -33.0 LTE 15 MHz, Low Channel
6396.760 2.2 107.0 Vert PK 2.49E-08 -46.0 -13.0 -33.0 LTE 15 MHz, Mid Channel
6398.400 1.0 160.0 Horz PK 2.37E-08 -46.2 -13.0 -33.2 LTE 15 MHz, Mid Channel
6398.650 3.7 174.0 Vert PK 2.32E-08 -46.3 -13.0 -33.3 LTE 20 MHz, Mid Channel
6434.850 1.3 101.0 Vert PK 2.31E-08 -46.4 -13.0 -33.4 LTE 20 MHz, High Channel
6443.025 4.0 100.0 Vert PK 2.31E-08 -46.4 -13.0 -33.4 LTE 15 MHz, High Channel
4263.650 1.2 240.0 Vert PK 1.41E-08 -48.5 -13.0 -35.5 LTE 10 MHz, Mid Channel
4298.660 1.0 13.0 Horz PK 1.39E-08 -48.6 -13.0 -35.6 LTE 10 MHz, High Channel
4306.050 1.0 0.0 Horz PK 1.26E-08 -49.0 -13.0 -36.0 LTE 5 MHz, High Channel
4224.130 1.0 99.0 Horz PK 1.26E-08 -49.0 -13.0 -36.0 LTE 5 MHz, Low Channel
4263.915 1.0 208.0 Horz PK 1.23E-08 -49.1 -13.0 -36.1 LTE 10 MHz, Mid Channel
4230.735 1.0 36.0 Horz PK 1.22E-08 -49.1 -13.0 -36.1 LTE 10 MHz, Low Channel
4234.555 1.0 311.0 Horz PK 1.19E-08 -49.2 -13.0 -36.2 LTE 15 MHz, Low Channel
4229.045 3.1 295.0 Vert PK 1.17E-08 -49.3 -13.0 -36.3 LTE 10 MHz, Low Channel
4301.285 1.0 32.0 Vert PK 1.13E-08 -49.5 -13.0 -36.5 LTE 10 MHz, High Channel
4263.540 1.0 0.0 Horz PK 1.12E-08 -49.5 -13.0 -36.5 LTE 5 MHz, Mid Channel
4224 475 1.0 360.0 Vert PK 1.12E-08 -49.5 -13.0 -36.5 LTE 5 MHz, Low Channel
4306.110 1.6 0.0 Vert PK 1.07E-08 -49.7 -13.0 -36.7 LTE 5 MHz, High Channel
4264.120 1.1 245.0 Vert PK 1.07E-08 -49.7 -13.0 -36.7 LTE 5 MHz, Mid Channel
4241.235 1.0 247.0 Vert PK 9.89E-09 -50.0 -13.0 -37.0 LTE 20 MHz, Low Channel
4265.970 2.6 176.0 Vert PK 9.55E-09 -50.2 -13.0 -37.2 LTE 20 MHz, Mid Channel
4291.170 1.0 88.0 Horz PK 9.21E-09 -50.4 -13.0 -37.4 LTE 20 MHz, High Channel
4290.100 1.9 242.0 Vert PK 8.80E-09 -50.6 -13.0 -37.6 LTE 20 MHz, High Channel
4235.305 1.0 6.0 Vert PK 8.45E-09 -50.7 -13.0 -37.7 LTE 15 MHz, Low Channel
4264.575 1.0 335.0 Horz PK 8.32E-09 -50.8 -13.0 -37.8 LTE 20 MHz, Mid Channel
4295.055 1.0 42.0 Horz PK 8.19E-09 -50.9 -13.0 -37.9 LTE 15 MHz, High Channel
4265.945 1.0 103.0 Vert PK 8.13E-09 -50.9 -13.0 -37.9 LTE 15 MHz, Mid Channel
4266.230 1.0 249.0 Horz PK 7.58E-09 -51.2 -13.0 -38.2 LTE 15 MHz, Mid Channel
4296.330 1.0 318.0 Vert PK 7.47E-09 -51.3 -13.0 -38.3 LTE 15 MHz, High Channel
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

N
m‘!! FREQUENCY STABILITY

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Interval
Power Meter Hewlett Packard E4418A SPA 4/11/2012 24
Power Sensor Agilent E4412A SQE 4/11/2012 24
Signal Generator Agilent E8257D TGU 2/1/2012 36
Chamber, Temperature/Humidity | Cincinnati Sub Zero (CSZ) ZPHS-32-3.5-SCT/AC TBE NCR 0
Humidity Temperature Meter Omega Engineering, Inc. HH331 DUC 10/25/2011 36
Multimeter Fluke 111 MMV NCR 0
Spectrum Analyzer Agilent E4446A AAY 2/22/2013 24

TEST DESCRIPTION

Variation of Supply Voltage
The primary supply voltage was varied from 85% to 115% of the nominal voltage. A DC lab supply was used to vary the supply
voltage.

Variation of Ambient Temperature
Using a temperature chamber, the transmit frequency was recorded at the extremes of the specified temperature range (-30° to
+50° C) and at 10°C intervals.

The measurement was made with a direct connection between the EUT antenna port and the test equipment. The
spectrum analyzer is equipped with a precision frequency reference that exceeds the stability requirement of the EUT.
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Work Order:|[KMWC0048

Serial Number:|U365000113

Date:|01/13/14

Customer:[KMW Communications

Temperature:[23.4°C

Attendees:|Edward Lee

Humidity{42%

Project:[None

Barometric Pres.:[1012

Tested by:|Jaemi Suh

Power:[48VDC

Job Site:]0OC13

TEST SPECIFICATIONS

Test Method

FCC 27L:2014

|ANSI/TIA/EIA-603-C-2004
]

[COMMENTS

Power Level Settings: 60W. The spec is: Sufficient to ensure that the fundamental emissions stay within the authorized bands of operation”

DEVIATIONS FROM TEST STANDARD

None

Configuration # 1

Signature

Frequency Stability with Variation of DC Voltage (Ambient Temperature = 20° C)

Voltage Assigned Frequency Measured Frequency Tolerance Specification

(VDC) MHz) MHz) (ppm) (PPmM)

55.2 (115%; 2132.500000 2132.500001 0.00 See Comments

52.8 (110%, 2132.500000 2132.500001 0.00 See Comments

50.4 (105%) 2132.500000 2132.500001 0.00 See Comments

48 (100%) 2132.500000 2132.500001 0.00 See Comments

45.6 (95%) 2132.500000 2132.500001 0.00 See Comments

43.2 (90%) 2132.500000 2132.500001 0.00 See Comments

40.8 (85%) 2132.500000 2132.500001 0.00 See Comments

Frequency Stability with Variation of Ambient Temperature (Primary Supply = 48 VDC)

Temp Assigned Frequency Measured Frequency Tolerance Specification
Q) (MHz) (MHz) (ppm) (ppM)

50 2132.500000 2132.500001 0.00 See Comments

40 2132.500000 2132.500001 0.00 See Comments

30 2132.500000 2132.500001 0.00 See Comments

20 2132.500000 2132.500001 0.00 See Comments

10 2132.500000 2132.500001 0.00 See Comments

0 2132.500000 2132.500001 0.00 See Comments

-10 2132.500000 2132.500001 0.00 See Comments

-20 2132.500000 2132.500001 0.00 See Comments

-30 2132.500000 2132.500001 0.00 See Comments
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